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SPORTON LAB.

History of this test report

Report No. Version Description Issue Date

FR4D1914E 01 Initial issue of report Apr. 09, 2025

Revise section 2.1 and 2.2

FR4D1914E 02 This report is an updated version, replacing the Apr. 15, 2025
report issued on Apr. 09, 2025.
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Summary of Test Result

E:,Z: Rc‘;:;: Test ltems (PAI;?;LL) Remark
3.1 15.403 26dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Pass -
3.2 15.407(a) Maximum Conducted Output Power Pass -
3.3 15.407(a) Power Spectral Density Pass -
3.4 15.407(b) Unwanted Emissions Pass -
3.5 15.207 AC Conducted Emission Pass -
3.6 15.203 Antenna Requirement Pass -

Conformity Assessment Condition:
1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who

shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2.  The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Yun Huang
Report Producer: Michelle Chen
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1  General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs

Antenna Type
WLAN: PIFA Antenna

LTE/NTN, Bluetooth, BLE, BLE ASK, BLE GFSK, Wi-Fi 2.4GHz 802.11b/g/n/ac/ax,
Wi-Fi 5GHz 802.11a/n/ac/ax, NFC, UWB, 60GHz and GNSS.

EUT Information List

SIN Performed Test Item
51161WRBNL3121 RF Conducted Measurement
51161WRBNL31R4 Radiated Spurious Emission
51161WRBNL31TB Conducted Emission

Antenna information

5150 MHz ~ 5250 MHz Peak Gain (dBi) |-1.5
5250 MHz ~ 5350 MHz Peak Gain (dBi) | 0.1
5470 MHz ~ 5725 MHz Peak Gain (dBi) | 0.1
5725 MHz ~ 5850 MHz Peak Gain (dBi) | 0.7

Remark: The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report

summary.

1.2 Modification of EUT

No modifications made to the EUT during the testing.

TEL : 886-3-327-0868
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1.3

Testing Location

Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.

Test Site No.

THO5-HY, CO07-HY, 03CH23-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW3786

1.4 Applicable Standards
According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:
+ FCC Part 15 Subpart E
+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site v01r01.
+ FCC KDB 662911 D01 Multiple Transmitter Output v02r01.
+ ANSI C63.10-2013
Remark:
1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.
2. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, the
measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT and EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z:
landscape), and adjusting the measurement antenna orientation, following C63.10 exploratory test

procedures and find Y plane with Adapter as worst plane.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Freq. Freq.
Frequency Band Channel (I\I.I-ili) Channel (;nel-?z)
36 5180 44 5220
5150-5250 MHz 38" 5190 46" 5230
Band 1
(UNIL1) 40 5200 48 5240
42# 5210
Frequency Band Channel Fred. Channel Freq.
e (MHz) (MHz)
52 5260 60 5300
5250-5350 MHz 54% 5270 62* 5310
Band 2 > >
(U-NIL2A) 56 5280 64 5320
58# 5290
Frequency Band Channel Freg. Channel Freg.
quency (MHz) (MHz)
100 5500 112 5560
102* 5510 116 5580
5470-5725 MHz 104 5520 132 5660
Band 3 " -
(U-NII-2C) 106 5530 134 5670
108 5540 136 5680
110* 5550 140 5700
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Freq. Freq.
Frequency Band Channel (I\I.I-Ieﬁ) Channel (;ne:z)
149 5745 157 5785
5725-5850 MHz 151" 5755 159" 5795
Band 4 153 76 161 80
(U-NII-3) 5 5765 5805
155# 5775 165 5825
Frequency Band Channel Freq. Channel Freg.
quency (MHz) (MHz)
118* 5590 124 5620
TDWR Channel 120 5600 126* 5630
122# 5610 128 5640
Freq. Freq.
Frequency Band Channel (I\I.I-ili) Channel (;nel-?z)
138# 5690 144 5720
Straddle Channel
142* 5710

Note:
1. The above Frequency and Channel with "*" are 802.11n HT40 and 802.11ac VHT40 and 802.11ax HE40.
2. The above Frequency and Channel with "#" are 802.11ac VHT80 and 802.11ax HE80.
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2.2 Test Mode

This device support 26/52/106/242/484/996.

The PSD of partial RU is reduced to be smaller than full RU according to TCB workshop interim
guidance Oct. 2022.

The 802.11ax mode is investigated among different tones, full resource units (RU), partial resource
units. The partial RU has no higher power than full RU’s, thus the full RU is chosen as main test
configuration.

The 242-tone RU is covered by 20MHz channel, 484-tone RU is covered by 40MHz channel and
996-tone RU is covered by 80MHz channel.

The power for 802.11ac VHT20/ VHT40 mode is smaller than 802.11n mode, so all other conducted

and radiated test is covered by 802.11n mode.

The final test modes include the worst data rates for each modulation shown in the table below.

Modulation Data Rate
802.11a 6 Mbps
802.11n HT20 MCSO0
802.11n HT40 MCS0
802.11ac VHT20 (Covered by HT20) MCSO0
802.11ac VHT40 (Covered by HT40) MCSO0
802.11ac VHT80 MCSO0
802.11ax HE20 MCSO0
802.11ax HE40 MCSO0
802.11ax HE80 MCSO0
Test Cases
AC
Conducted | Mode 1: WLAN (5GHz) 11a CH36 Tx + USB Cable (Charging from AC Adapter)
Emission
Remark:
1. For radiation spurious emission, the modulation and the data rate picked for testing are
determined by the Max. RF conducted power.
2. The detailed Radiated test modes are shown in Appendix C.
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2.3 Connection Diagram of Test System

<AC Conducted Emission Mode>

1200aciE0Hz
Adapter
EUT
(USB Cable)
EUT
<WLAN Tx Mode>
120Vac/E0Hz
Adapter
EUT
(USB Cable)
EUT
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SPORTON LAB.

2.4

2.5

2.6

Support Unit used in test configuration and system

Item |Equipment Brand Name |Model Name FCC ID Data Cable Power Cord

1. |Adapter N/A N/A N/A N/A N/A

EUT Operation Test Setup

The RF test items, utility “adb version 1.0.41” was installed in Notebook which was programmed in
order to make the EUT get into the engineering modes to provide channel selection, power level, data
rate and the application type and for continuous transmitting signals.

Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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3 Test Result
3.1 26dB & 99% Occupied Bandwidth Measurement
3.1.1 Description of 6dB and 26dB and 99% Occupied Bandwidth

The 6 dB bandwidth shall be at least 500kHz for 5725-5850MHz.
There is no restriction limits for 26dB and 99% Occupied bandwidth.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.1.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section C) Emission bandwidth

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold

o g ~ w N

Measure the maximum width of the emission that is 26 dB down from the peak of the emission.

Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement

as needed until the RBW/EBW ratio is approximately 1%.

7. For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set

1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.

8. Measure and record the results in the test report.

9. For 6dB Bandwidth Measurement

(1) The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules
v02r01.

(2) Section C) Emission bandwidth for the band 5.725-5.85 GHz

(3) Set RBW =100 kHz.

(4) Setthe VBW 23 x RBW.

(5) Detector = Peak.

(6) Trace mode = max hold

(7) Measure the maximum width of the emission that is 6 dB down from the peak of the
emission.

(8) Measure and record the results in the test report.
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3.1.4 Test Setup

Spectrum Analyzer EUT

3.1.5 Test Result of 6dB and 26dB and 99% Occupied Bandwidth

Please refer to Appendix A.
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3.2 Maximum Conducted Output Power Measurement

3.2.1 Limit of Maximum Conducted Output Power
<FCC 14-30 CFR 15.407>

For the 5.15-5.25 GHz bands:

I For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW. For an indoor access
point operating in the band 5.15-5.25 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed 1 W.

For the 5.25-5.725 GHz bands:

B The maximum conducted output power over the frequency bands of operation shall not exceed
the lesser of 250 mW or 11 dBm 10 log B, where B is the 26 dB emission bandwidth in megahertz.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

For the band 5.725-5.85 GHz bands:
Il The maximum conducted output power over the frequency band of operation shall not exceed 1

W.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to
show compliance.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in

order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

3.2.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.
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3.2.3 Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New
Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle

correction factor is required.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.2.4 Test Setup

CE [ e

Attenuator
Power Meter i EUT
3.2.5 Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1 Limit of Power Spectral Density
<FCC 14-30 CFR 15.407>

For the 5.15-5.25 GHz bands:

For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral
density shall not exceed 11 dBm in any 1.0 MHz band. For an indoor access point operating in the
band 5.15-5.25 GHz, the maximum power spectral density shall not exceed 17 dBm in any 1.0 MHz
band.

For the 5.25-5.725 GHz bands:
The maximum power spectral density shall not exceed 11 dBm in any 1.0 MHz band.

For the 5.725-5.85 GHz bands:
The maximum power spectral density shall not exceed 30 dBm in any 500-kHz band.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to
show compliance.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall
be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.
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3.3.3 Test Procedures

For the band 5.15-5.725 GHz
The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).

- Measure the duty cycle.
+ Set span to encompass the entire emission bandwidth (EBW) of the signal.
+ Set RBW =1 MHz.
+ Set VBW = 3 MHz.
« Number of points in sweep =2 Span / RBW.
- Sweep time = auto.

+ Detector = RMS
- Trace average at least 100 traces in power averaging mode.

+ Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6 dB if
the duty cycle is 25 percent.

1. The RF output of EUT is connected to the spectrum analyzer by a low loss cable.
2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and

record it.
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For the band 5.725-5.85 GHz
The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section F) Maximum power spectral density.
# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).
+ Measure the duty cycle.
- Set span to encompass the entire emission bandwidth (EBW) of the signal.
+ Set RBW = 300kHz.
- Set VBW = 1 MHz.
+ Add 10 log (500 kHz/RBW) to the measured result, whereas RBW (<500 kHz) is the reduced
resolution bandwidth of the spectrum analyzer set during measurement
« Number of points in sweep = 2 Span / RBW.
+ Sweep time = auto.
+ Detector = RMS
« Trace average at least 100 traces in power averaging mode.

« Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6 dB if
the duty cycle is 25 percent.

1. The RF output of EUT is connected to the spectrum analyzer by a low loss cable.
2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and
record it.

3.3.4 Test Setup

e )

Spectrum Analyzer EUT
3.3.5 Test Result of Power Spectral Density
Please refer to Appendix A.
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3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge

spurious emissions and out of band emissions measurement.

3.4.1 Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz
band that generate emissions in the 5150-5250 MHz band must meet all applicable technical
requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outside
of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.
For transmitters operating in the 5.725-5.85 GHz band:
15.407(b)(4)(i) All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above
or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band
edge, and from 25 MHz above or below the band edge increasing linearly to a level of 15.6
dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the band
edge increasing linearly to a level of 27 dBm/MHz at the band edge.

(2) Unwanted spurious emissions falls in restricted bands shall comply with the general field strength

limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

'I;:_ 1000000~/30P

D

HV/m, where P is the eirp (Watts)
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EIRP (dBm) Field Strength at 3m (dBpV/m)
-27 68.3

(3) KDB789033 D02 v02r01 G)2)c)

(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of —27 dBm/MHz.

(ii) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use
of a peak detector.

3.4.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz
RBW = 120 kHz
VBW = 300 kHz
. Detector = Peak
«  Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
. RBW =1 MHz
- VBW=23MHz
. Detector = Peak
. Sweep time = auto
«  Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz
. RBW =1 MHz
«  VBW =10 Hz, when duty cycle is no less than 98 percent.
«  VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.
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2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum
reading.

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-“.

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic

emission level is with at least 6 dB margin against average limit line, the position is marked as “-“.

3.4.4 Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver
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For radiated emissions from 30MHz to 1GHz

Metal Full Soldered Ground Plane

For radiated test from 1GHz to 18GHz

RX Antenna

[

Spectrum Analyzer | Receiver

RX Antenna
T | 4
\
—
D{ 1~4m
[T} 2 e 3m —_—
""" [ == !
¢ :
|
15m !
|
Metal Full Soldered Ground Plane
o0
Spectrum Analyzer / Receiver
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

3.4.5 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.4.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C.

3.4.7 Duty Cycle

Please refer to Appendix D.

3.4.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix C.
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3.5 AC Conducted Emission Measurement
3.5.1 Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.5.3 Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN shall be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.5.4 Test Setup

| =xbesiaatnain dos Tt o mr e e T T e i S o T g T et Al B ST s o e |
| |
| |
I Rear of EUT to be flushed !
I with rear of table top ]
I 1
| |
I |
| —— |
! B EUT l
I - ; ol [ I l 80 cm to
I Receiver | ground
I 500} RF Cable SHem : plane
I |
| |4 |
| 2 |
| i
| “3bp ;
|
| AC :
I AMH | |
I [LISH) : |
I |
| = = | 5
I s | -
I o -~ Bonded to horizontal l o e
- round plane P
AT st el SR COUNURININL . DI, - SO i
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.5.5 Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.6 Antenna Requirements
3.6.1 Standard Applicable

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this section. The manufacturer may design the unit so that a broken antenna can
be replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.
This requirement does not apply to carrier current devices or to devices operated under the provisions
of §15.211, 15.213, 15.217, 15.219, 15.221, or § 15.236. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter protection systems and
some field disturbance sensors, or to other intentional radiators which, in accordance with § 15.31(d),
must be measured at the installation site. However, the installer shall be responsible for ensuring that

the proper antenna is employed so that the limits in this part are not exceeded.

3.6.2 Antenna Anti-Replacement Construction

b) Unique (non-standard) antenna connector.
(3) Use of a standard connector is also allowed if the connector is within the transmitter enclosure and
can only be accessed by disassembly of the transmitter, where such disassembly is not normally

required. The user manual must not show that user has access to the connector.
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. |Characteristics Cal::l;ar::;ion Test Date Due Date Remark
Loop Antenna ggﬂ\‘/’v‘;é HFH2-22 100488 | 9 kHz~30 MHz | Aug 29, 2024 Nl\l/laz;'.1248’,22002255~ Aug 28, 2025 (O?chaﬂiggf’;"w
Bilog Antenna T\,'Vzgi%\f‘ &88'65,1111[3?0% 62028 & 003 | 30MHz~1GHz | Nov. 27, 2024 '\llxlnaz;}.1;é,22002255~ Nov. 26, 2025 (oggﬂiggfﬁy)
Amplifier SONOMA 310N 421582 | 9KkHz~1GHz | Jul. 14,2024 '\ll\l/la;}.124é,22002255~ Jul. 13, 2025 (Oggﬂi;‘gf’gy)
Amplifier EMEC EMO1G18GA | 060878 N/A Sep. 27, 2024 '\,’\'Aa;r_124é,22002255~ Sep. 26, 2025 (oeFfSﬂi?gf’SY)
D%%EE%?:OI RFSPIN | DRH18-E | E2CQATE] 1GHz-18GHz | Jun. 20, 2024 |8 T Z05 un. 19, 2025 | (FEESIon
SH';r]Et;':n'gor” SCH"&RZBE BBHA 9170 1224 | 18GHz-40GHz | Jun. 24, 2024 '\,’\'Aa;r_124é,22°02255~ Jun. 23, 2025 (oeFfS‘.iié‘éff’SY)
Preamplifier EMEC EM18G40G 060873 | 18GHz~40GHz | Sep. 02, 2024 '\l’\'/la;'r_124é’22002255~ Sep. 01, 2025 (o?ggiggfﬁv)
Aiiaglgg'er Keysight N9O10B | MY62170337 N/A Aug. 21, 2024 '\l’\'/la;'r_124é’22002255~ Aug. 20, 2025 (o?ggiggfﬁv)
Hygrometer | TECPEL | DTM-303B | TP211542 N/A Oct. 21, 2024 '\K'Aa;r_124é,22002255~ Oct. 20, 2025 (Oggﬂiggf’gy)
Controller EMEC EM1000 N/A tag‘e’”;rz'n?,‘\;l’;st N/A '\I/\Illaar;'.1248’,22002255~ N/A (Oﬁéﬂié‘;,‘f’,_"’y)
Antenna Mast | ChainTek | MBS-520-1 N/A 1m~4m N/A '\l’\'/la;'r_124é’22002255~ N/A (o?ggiggfﬁv)
TunTable | ChainTek | T-200-S-1 N/A 0~360 Degree N/A '\,’\',Ia;r_1248’,22°02255~ N/A (Oﬁgﬂiggf’gy)
Software Audix 6.09812?2_ 2019 | RK-002348 N/A NA e e | A (o:?ggigg?;v)
RFcable | HUARRR | SUS0n TN | 8039512 | 9kHz~30MHz | Mar. 05, 2025 |'\o 1 2057 Mar. 04, 2026 (Oﬁgﬂiggf’gy)
RFCable | SUPNRm SUC1%';LEX 804395/2 N/A Nov. 26, 2024 '\I/\Illaar;'.1248’,22002255~ Nov. 25, 2025 (Oﬁéﬂié‘;,‘f’,_"’y)
RF Cable EMC EMC101Y 23;;;;’?2’;11 N/A Nov. 26, 2024 '\l/\l/la;r.124é,22002255~ Nov. 25, 2025 (O?ngﬂizagf’;w
Hygrometer | TECPEL | DTM-303A | TP201996 N/A Nov. 01, 2024 Fﬁgr%ié%é% Oct. 30, 2025 (CT"'jl‘ggﬁf(‘i
Power Sensor|  DARE | RPRaoosw |'SO0SOSTO] oktz-6GHz | Jan. 09, 2025 [0 2 2020 san. 08,2026 | (oIS
Aﬁg;ﬁér Ronde & | Fsvao4s 101467 | 10HZ=44GHZ | Jan. 14,2025 | * 25 T80 yan. 13, 2026 ?Toﬁgg_ﬂf(‘i
Switch control| g rgeon ETF-058 E%;g?;)s"' N/A May 20, 2024 |\ 2% 20 May 19, 2025 (C;Toﬁgg_ﬁi‘;
Sotware | Sporon |versn 24051 NA | gSordued | |feb 2820 s | Comdutes
ASPower | ACPOWER | AFC-11003G | F317040033 N/A N/A Mar. 28, 2025 N/A fggggcﬂ%
Software Ronde & lEmcazv1030]  NiA N/A N/A Mar. 28, 2025 N/A %’gggcﬂ%
Pulse Limiter | SCMWARZBE | VISD 8501F | 8861L | oktiz 200MHz | Oct. 23, 2024 | Mar. 28, 2025 | Oct. 22, 2025 (ngggcﬂ%‘
RF Cable ';BEEEF? RG 214/U 1358175 | 9kHz~30MHz | Mar. 03, 2025 | Mar. 28, 2025 | Mar. 02, 2026 fggggcﬂ‘\’g
ynolbine | TESEQ NNB 51 45051 N/A Mar. 24, 2025 | Mar. 28, 2025 | Mar. 23, 2026 ?ggggcﬂ‘\’;;
FE{Z'JGTS;: ggmzr’i ESR3 102317 | 9kHz~3.6GHz | Sep. 23, 2024 | Mar. 28, 2025 | Sep. 22, 2025 %’gggcﬂ%’;
TEL : 886-3-327-0868 Page Number 1 27 of 28
FAX : 886-3-327-0855 Issue Date 1 Apr. 15, 2025
Report Template No.: BU5-FR15EWL AC MA Version 2.4 Report Version 1 02




swanranas. FCC RADIO TEST REPORT Report No. : FR4D1914E

5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 3.7dB
of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 6.6 dB
of 95% (U = 2Uc(y)) )

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.4dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.8 dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence
° 5.7 dB
of 95% (U = 2Uc(y))
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Appendix A. Test Result of Conducted Test Items

Report Number : FR4D1914E

Test Engineer:

Willy Chang

Temperature:

21~25

°C

Test Date:

2025/02/25~2025/03/31

Relative Humidity:

51~54

%
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR4D1914E

U-NII-1 single antenna

o IC 99% IC 99%
Data Freq. Bar?c?vfi’dth Baznsd\?vilth BandWic.’th. BandWi.dth
Mod. Rate Nrx| CH. (MHz) (MHz) (MHz) Power Limit EIRP Limit Note
(dBm) (dBm)
Ant1| - JAnt1]| - [Ant1]| - JAnt1]| -
11a |6Mbps| 1 [ 36 | 5180 | 20.52 - 39.39 - - 23.01 -
11a |6Mbps| 1| 44 | 5220 | 21.11 - | 4057 - - 23.01 -
11a |6Mbps| 1| 48 | 5240 | 21.18 - | 4064 - - 23.01 -
HT20 | MCSO| 1| 36 | 5180 | 22.01 - | 4445 - - 23.01 -
HT20 | MCSO| 1 | 44 | 5220 | 22.37 - | 4572 - - 23.01 -
HT20 | MCSO| 1| 48 | 5240 | 22.80 - | 4678 - - 23.01 -
HT40 | MCSO| 1| 38 | 5190 | 38.56 - 89.95 - - 23.01 -
HT40 | MCSO| 1| 46 | 5230 | 38.64 - 89.86 - - 23.01 -
VHT80[ MCS0| 1| 42 | 5210 | 76.15 - |145.86 - - 23.01 -
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TEST RESULTS DATA

Average Power Table

FCC U-NII-1 single antenna

Average Co;:;lcte

Data Freq. Conducted d DG.' .

Mod. Rate Ntx| CH. (MHz) Power Power (dBi) Pass/Fail
(dBm) e
Limit
Ant1 | SUM Ant 1 Ant 1

11a |6Mbps| 1 36 5180 | 18.20 24.00 -1.50 Pass
11a |6Mbps| 1 44 5220 | 18.20 24.00 -1.50 Pass
11a |6Mbps| 1 48 5240 | 18.20 24.00 -1.50 Pass
HT20 | MCSO0| 1 36 5180 | 18.40 24.00 -1.50 Pass
HT20 | MCSO0| 1 44 5220 | 18.30 24.00 -1.50 Pass
HT20 | MCSO0| 1 48 5240 | 18.30 24.00 -1.50 Pass
HT40 | MCSO0| 1 38 5190 | 16.70 24.00 -1.50 Pass
HT40 | MCSO0| 1 46 5230 | 17.00 i 24.00 -1.50 Pass
VHT20{ MCSO | 1 36 5180 | 18.30 24.00 -1.50 Pass
VHT20{ MCSO| 1 44 5220 | 18.20 24.00 -1.50 Pass
VHT20{ MCSO| 1 48 5240 | 18.20 24.00 -1.50 Pass
VHT40[{ MCSO | 1 38 5190 | 16.60 24.00 -1.50 Pass
VHT40[{ MCSO | 1 46 5230 | 16.90 24.00 -1.50 Pass
VHT80[ MCSO0| 1 42 5210 | 16.40 24.00 -1.50 Pass
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TEST RESULTS DATA
Power Spectral Density

FCC U-NII-1 single antenna
Duty Average ' Average
Data Freq. Factor Eower Density PSD DG. Pass
Mod. Rate Nmx| CH. (MH2) (dB) with Duty Factor Limit (dBi) JEail
(dBm/MHz) (dBm/MHz)
Ant 1 - Ant 1 - SUM | Ant 1 - Ant 1 -
11a |6Mbps| 1 36 | 5180 | 0.43 - 6.32 - 11.00 - -1.50 - Pass
11a |6Mbps| 1 44 | 5220 | 043 - 6.58 - 11.00 - -1.50 - Pass
11a |6Mbps| 1 48 | 5240 | 043 - 6.28 - 11.00 - -1.50 - Pass
HT20 | MCSO| 1 36 | 5180 | 0.46 - 6.24 - 11.00 - -1.50 - Pass
HT20 | MCSO| 1 44 | 5220 | 0.46 - 6.16 - - 11.00 - -1.50 - - Pass
HT20 | MCSO| 1 48 | 5240 | 0.46 - 6.03 - 11.00 - -1.50 - Pass
HT40 | MCSO| 1 38 | 5190 | 0.48 - 1.52 - 11.00 - -1.50 - Pass
HT40 | MCSO| 1 46 | 5230 | 048 - 1.83 - 11.00 - -1.50 - Pass
VHT80| MCSO| 1 42 | 5210 | 0.52 - -1.47 - 11.00 - -1.50 - Pass
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26dB and 99% OBW
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U-NII-2A single antenna

IC 99% 1C 99% FCC 26dB
. Froq. | Bandwidth | Bandwin | Bondwidth | Bandwidih | Bandwidin
Mod. Nrx| CH. Power Limit EIRP Limit Power Limit Note
Rate (MHz) (MHz) (MHz) (dBm) (dBm) (dBm)
Ant 1 - Ant 1 - Ant 1 - Ant 1 - Ant 1 -
11a |6Mbps| 1 52 5260 | 20.91 - 39.04 - 23.98 - 30.00 - 23.98 -
11a |6Mbps| 1 60 5300 | 19.43 - 38.31 - 23.89 - 29.89 - 23.98 -
11a |6Mbps| 1 64 5320 | 18.75 - 37.34 - 23.73 - 29.73 - 23.98 -
HT20 [ MCSO| 1 52 5260 | 23.22 - 42.86 - 23.98 - 30.00 - 23.98 -
HT20 [ MCSO| 1 60 5300 | 20.32 - 41.94 - 23.98 - 30.00 - 23.98 - -
HT20 [ MCSO| 1 64 5320 | 20.49 - 43.18 - 23.98 - 30.00 - 23.98 -
HT40 [ MCSO| 1 54 | 5270 | 39.42 - 84.10 - 23.98 - 30.00 - 23.98 -
HT40 [ MCSO| 1 62 5310 | 38.52 - 86.11 - 23.98 - 30.00 - 23.98 -
VHT80[ MCSO0| 1 58 5290 | 76.22 - 167.62 - 23.98 - 30.00 - 23.98 -
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TEST RESULTS DATA

Average Power Table

FCC U-NII-2A single antenna

Average FCC EIRP
Data Ere Conducted Conducfteq DG_ Power -
Mod. Ntx| CH. Power Power Limit| (dBi) T Pass/Fail

Rate (MHz) (dBm) (dBm) Limit

(dBm)

Ant1 | SUM Ant 1 Ant 1

11a [6Mbps| 1 52 5260 | 18.40 23.98 0.10 30 Pass
11a [6Mbps| 1 60 5300 | 18.30 23.98 0.10 30 Pass
11a [6Mbps| 1 64 5320 | 16.40 23.98 0.10 30 Pass
HT20 | MCSO0| 1 52 5260 | 18.40 23.98 0.10 30 Pass
HT20 | MCSO0| 1 60 5300 | 18.20 23.98 0.10 30 Pass
HT20 | MCSO0| 1 64 5320 | 17.20 23.98 0.10 30 Pass
HT40 | MCSO0| 1 54 5270 | 16.90 23.98 0.10 30 Pass
HT40 | MCSO0| 1 62 5310 | 14.60 i 23.98 0.10 30 Pass
VHT20{ MCSO| 1 52 5260 | 18.30 23.98 0.10 30 Pass
VHT20{ MCSO| 1 60 5300 | 18.10 23.98 0.10 30 Pass
VHT20{ MCSO| 1 64 5320 | 17.10 23.98 0.10 30 Pass
VHT40[{ MCSO | 1 54 5270 | 16.80 23.98 0.10 30 Pass
VHT40[{ MCSO| 1 62 5310 | 14.50 23.98 0.10 30 Pass
VHT80[ MCSO0| 1 58 5290 | 14.50 23.98 0.10 30 Pass
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Power Spectral Density

Report Number : FR4D1914E

U-NII-2A single antenna
Duty Average ' Average
Data Freq. Factor Eower Density PSD DG. Pass
Mod. Rate Nmx| CH. (MH2) (dB) with Duty Factor Limit (dBi) JEail
(dBm/MHz) (dBm/MHz)
Ant 1 Ant 1 - SUM | Ant 1 - Ant 1 -
11a |6Mbps| 1 52 | 5260 | 0.43 6.53 - 11.00 - 0.10 - Pass
11a |6Mbps| 1 60 | 5300 | 0.43 6.34 - 11.00 - 0.10 - Pass
11a |6Mbps| 1 64 | 5320 | 0.43 4.42 - 11.00 - 0.10 - Pass
HT20 | MCSO| 1 52 | 5260 | 0.46 6.12 - 11.00 - 0.10 - Pass
HT20 | MCSO| 1 60 | 5300 | 0.46 5.82 - - 11.00 - 0.10 - - Pass
HT20 | MCSO| 1 64 | 5320 | 0.46 4.96 - 11.00 - 0.10 - Pass
HT40 | MCSO| 1 54 | 5270 | 0.48 2.19 - 11.00 - 0.10 - Pass
HT40 | MCSO| 1 62 | 5310 | 0.48 -0.55 - 11.00 - 0.10 - Pass
VHT80| MCSO| 1 58 | 5290 | 0.52 -3.48 - 11.00 - 0.10 - Pass
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TEST RESULTS DATA
26dB and 99% OBW

U-NII-2C single antenna
99% 26 dB IC 99% 1C 99% FCC 26dB | 6 dB Bandwidth
Data Frea Bandwidth Bandwidth Bandwigth Bandwi.dth Bandwigth for Straddle
Mod. Rate Ntx| CH. (MH2) In U-NII 2C In U-NII 2C Power Limit EIRP Limit Power Limit Channel
(MHz) (MHz) (dBm) (dBm) (dBm) (MHz)
Ant 1 - Ant 1 - Ant 1 - Ant 1 - Ant 1 - Ant 1 -
11a |6Mbps| 1 [ 100 | 5500 | 19.46 - 38.52 - 23.89 - 29.89 - 23.98 -
11a |6Mbps| 1 [ 116 | 5580 | 18.99 - 35.54 - 23.78 - 29.78 - 23.98 -
11a |6Mbps| 1 [ 140 | 5700 | 18.98 - 36.95 - 23.78 - 29.78 - 23.98 -
HT20 [ MCSO| 1 | 100 | 5500 | 21.23 - 45.74 - 23.98 - 30.00 - 23.98 -
HT20 | MCSO| 1 | 116 | 5580 | 20.67 - 40.93 - 23.98 - 30.00 - 23.98 -
HT20 [ MCSO| 1 | 140 | 5700 | 20.59 - 42.86 - 23.98 - 30.00 - 23.98 -
HT40 [ MCSO| 1 | 102 | 5510 | 38.81 - 87.76 - 23.98 - 30.00 - 23.98 -
HT40 [ MCSO| 1 | 110 | 5550 | 38.47 - 92.02 - 23.98 - 30.00 - 23.98 -
HT40 | MCSO| 1 | 134 | 5670 | 38.14 - 83.42 - 23.98 - 30.00 - 23.98 -
VHT80[ MCSO| 1 | 106 | 5530 | 76.22 - 146.69 - 23.98 - 30.00 - 23.98 -
VHT80| MCSO| 1 | 122 | 5610 | 76.18 - 142.62 - 23.98 - 30.00 - 23.98 -
U-NII-2C straddle channel single antenna
99% 26 dB IC 99% 1C 99% FCC 26dB | 6 dB Bandwidth
Data Frea Bandwidth Bandwidth Bandwigth Bandwi.dth Bandwigth for Straddle
Mod. Rate Ntx| CH. (MH2) In U-NII 2C In U-NII 2C Power Limit EIRP Limit Power Limit Channel
(MHz) (MHz) (dBm) (dBm) (dBm) (MHz)
Ant 1 - Ant 1 - Ant 1 - Ant 1 - Ant 1 - Ant 1 -
11a |6Mbps| 1 | 144 | 5720 | 14.46 - 21.85 - 23.86 - 29.86 - 23.98 - 3.17 -
HT20 | MCSO| 1 | 144 | 5720 | 15.02 - 25.28 - 23.98 - 30.00 - 23.98 - 3.8 -
HT40 [ MCSO| 1 | 142 | 5710 | 34.17 - 58.84 - 23.98 - 30.00 - 23.98 - 3.18 -
VHT80| MCSO| 1 | 138 | 5690 | 73.04 - 105.30 - 23.98 - 30.00 - 23.98 - 3.176 -

Al-180of 19



Report Number : FR4D1914E

TEST RESULTS DATA

Average Power Table

FCC U-NII-2C single antenna

Average FCC EIRP
Data Ere Conducted Conduc’.ted_ DG_ Power -
Mod. Ntx| CH. Power Power Limit| (dBi) e Pass/Fail
Rate (MHz) (dBm) (dBm) Limit
(dBm)
Ant1 [ SUM Ant 1 Ant 1
11a [6Mbps| 1 | 100 | 5500 | 18.40 23.98 0.10 30 Pass
11a [6Mbps| 1| 116 | 5580 | 18.30 23.98 0.10 30 Pass
11a [6Mbps| 1 | 140 | 5700 | 16.20 23.98 0.10 30 Pass
HT20 | MCS0| 1| 100 | 5500 | 18.00 23.98 0.10 30 Pass
HT20 | MCSO| 1| 116 | 5580 | 18.30 23.98 0.10 30 Pass
HT20 | MCSO| 1| 140 | 5700 | 15.90 23.98 0.10 30 Pass
HT40 | MCSO| 1| 102 | 5510 | 16.10 23.98 0.10 30 Pass
HT40 | MCSO| 1| 110 | 5550 | 16.90 23.98 0.10 30 Pass
HT40 | MCSO| 1| 134 | 5670 | 16.90 - 23.98 0.10 30 Pass
VHT20{ MCS0| 1| 100 | 5500 | 17.90 23.98 0.10 30 Pass
VHT20 MCS0| 1| 116 | 5580 | 18.20 23.98 0.10 30 Pass
VHT20{ MCS0| 1| 140 | 5700 | 15.80 23.98 0.10 30 Pass
VHT40{ MCS0| 1| 102 | 5510 | 16.00 23.98 0.10 30 Pass
VHT40{ MCS0| 1| 110 | 5550 | 16.80 23.98 0.10 30 Pass
VHT40| MCS0| 1| 134 | 5670 | 16.80 23.98 0.10 30 Pass
VHT80[ MCSO0| 1 [ 106 | 5530 | 15.30 23.98 0.10 30 Pass
VHT80| MCS0| 1| 122 | 5610 | 16.40 23.98 0.10 30 Pass
FCC U-NII-2C straddle channel single antenna
Average FCC EIRP
Data Ere Conducted Conduc’.ted_ DG_ Power -
Mod. Ntx| CH. Power Power Limit| (dBi) ) Pass/Fail
Rate (MHz) (dBm) (dBm) Limit
(dBm)
Ant1 | SUM Ant 1 Ant 1
11a [6Mbps| 1 | 144 | 5720 | 18.20 23.98 0.10 30 Pass
HT20 | MCSO| 1 | 144 | 5720 | 18.30 23.98 0.10 30 Pass
HT40 | MCSO| 1| 142 | 5710 | 17.10 23.98 0.10 30 Pass
VHT20 MCS0| 1| 144 | 5720 | 18.20 i 23.98 0.10 30 Pass
VHT40| MCS0| 1| 142 | 5710 | 17.00 23.98 0.10 30 Pass
VHT80| MCS0| 1| 138 | 5690 | 16.40 23.98 0.10 30 Pass

Al-190f 19



Report Number : FR4D1914E

TEST RESULTS DATA
Power Spectral Density

U-NII-2C single antenna
Duty Average _ Average
Data Freq. Factor Ppwer Density PSD DG. Pass
Mod. Rate Ntx| CH. (MHz) (dB) with Duty Factor Limit (dBi) IFail
(dBm/MHz) (dBm/MHz)
Ant 1 Ant 1 - SUM | Ant 1 - Ant 1 -
11a |6Mbps| 1| 100 | 5500 | 0.43 6.51 - 11.00 - 0.10 - Pass
11a |6Mbps| 1| 116 | 5580 | 0.43 6.15 - 11.00 - 0.10 - Pass
11a |6Mbps| 1| 140 | 5700 | 0.43 4.19 - 11.00 - 0.10 - Pass
HT20 | MCSO| 1 | 100 | 5500 | 0.46 5.70 - 11.00 - 0.10 - Pass
HT20 | MCSO| 1 | 116 | 5580 | 0.46 6.15 - 11.00 - 0.10 - Pass
HT20 | MCSO| 1 | 140 | 5700 | 0.46 3.47 - - 11.00 - 0.10 - Pass
HT40 | MCSO| 1 | 102 | 5510 | 0.48 0.91 - 11.00 - 0.10 - Pass
HT40 | MCSO| 1| 110 | 5550 | 0.48 2.1 - 11.00 - 0.10 - Pass
HT40 | MCSO| 1 | 134 | 5670 | 0.48 2.10 - 11.00 - 0.10 - Pass
VHT80[ MCSO| 1 [ 106 | 5530 | 0.52 -2.81 - 11.00 - 0.10 - Pass
VHT80[ MCSO| 1 [ 122 | 5610 | 0.52 -1.23 - 11.00 - 0.10 - Pass
U-NII-2C straddle channel single antenna
Average Average
Data Freq. Fzggr POW?I’ PSD DG.‘ Pass
Mod. Rate Nrx| CH. (MH2) (dB) Density Limit (dBi) IFail
(dBm/MHz) (dBm/MHz)
Ant 1 Ant 1 - SUM | Ant1 - Ant 1 -
11a |6Mbps| 1 | 144 | 5720 | 0.43 5.90 - 11.00 - 0.10 - Pass
HT20 | MCSO| 1 | 144 | 5720 | 0.46 5.83 - 11.00 - 0.10 - Pass
HT40 | MCSO| 1 | 142 | 5710 | 0.48 1.89 - i 11.00 - 0.10 - Pass
VHT80[ MCSO| 1 [ 138 | 5690 | 0.52 -1.20 - 11.00 - 0.10 - Pass

Al-1100f 19



TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR4D1914E

U-NII-1 single antenna

5 IC 99% 1C 99%
Data Freq. RU_ Bar?gvcoidth Bazr'lsd\?v%th BandWiqth BandWi.dth
Mod. Rate Nrx| CH. (MHz) Config (MHz2) (MHz) Power Limit EIRP Limit Note
. (dBm) (dBm)
Ant1| - JAnt1]| - JAnt1] - JAnt1] -
HE20 [MCSO| 1| 36 | 5180 | Full | 20.19 - 48.09 - - 23.01 -
HE20 |[MCSO| 1| 44 | 5220 | Full | 20.19 - 44.83 - - 23.01 -
HE20 [MCSO| 1| 48 | 5240 | Full | 20.80 - 47.26 - - 23.01 -
HE40 |[MCSO| 1| 38 | 5190 | Full | 38.57 - 77.33 - - 23.01 - i
HE40 [MCSO| 1| 46 | 5230 | Full | 38.46 - 81.66 - - 23.01 -
HE80 |[MCSO| 1| 42 | 5210 | Full | 77.30 - |108.44 - - 23.01 -

Al-1110f 19



TEST RESULTS DATA

Average Power Table

Report Number : FR4D1914E

FCC U-NII-1 single antenna
Average FCC
RU Conducted Conducted DG
Data Freq. ) . . .
Mod. Rate Ntx| CH. (MHz) Config Power Power Limit (dBi) Pass/Fail
. (dBm) (dBm)
Ant 1 - SUM | Ant 1 - Ant 1 -
HE20 | MCSO| 1 36 | 5180 ( Full [18.20 - 24.00 - -1.50 - Pass
HE20 | MCSO| 1 36 | 5180 | 26/0 | 9.00 - 24.00 - -1.50 - Pass
HE20 | MCSO| 1 36 | 5180 | 52/37 [ 11.90 - 24.00 - -1.50 - Pass
HE20 | MCSO| 1 36 | 5180 (106/53( 14.90 - 24.00 - -1.50 - Pass
HE20 | MCSO| 1 44 | 5220 | Full ]18.20 - 24.00 - -1.50 - Pass
HE20 | MCSO| 1 44 | 5220 | 26/4 | 9.60 - 24.00 - -1.50 - Pass
HE20 | MCSO| 1 44 | 5220 | 52/38 | 11.90 - 24.00 - -1.50 - Pass
HE20 | MCSO| 1 44 | 5220 |106/53] 14.80 - - 24.00 - -1.50 - Pass
HE20 | MCSO| 1 48 | 5240 | Full |18.20 - 24.00 - -1.50 - Pass
HE20 | MCSO| 1 48 | 5240 | 26/8 | 8.30 - 24.00 - -1.50 - Pass
HE20 | MCSO| 1 48 | 5240 | 52/40 | 11.70 - 24.00 - -1.50 - Pass
HE20 | MCSO| 1 48 | 5240 |106/54] 15.00 - 24.00 - -1.50 - Pass
HE40 | MCSO| 1 38 | 5190 | Full [16.70 - 24.00 - -1.50 - Pass
HE40 | MCSO| 1 46 | 5230 | Full |17.00 - 24.00 - -1.50 - Pass
HE80 | MCSO| 1 42 | 5210 | Full |16.30 - 24.00 - -1.50 - Pass

Al-1120f 19



TEST RESULTS DATA

Power Spectral Density

Report Number : FR4D1914E

FCC U-NII-1 single antenna
Duty Average _ Average

Data Freq. RU. Factor Eower Density PSD DGf Pass

Mod. Rate Nrx| CH. (MHz) Config (dB) with Duty Factor Limit (dBi) IFail
. (dBm/MHz) (dBm/MHz)
Ant 1 - Ant 1 - SUM | Ant 1 - Ant 1 -

HE20 | MCSO| 1 36 | 5180 | Full | 0.58 - 5.85 - 11.00 - -1.50 - Pass
HE20 | MCSO| 1 36 | 5180 | 26/0 | 0.75 - 5.51 - 11.00 - -1.50 - Pass
HE20 | MCSO| 1 36 | 5180 | 52/37| 0.77 - 5.71 - 11.00 - -1.50 - Pass
HE20 | MCSO| 1 36 | 5180 (106/53| 0.83 - 5.65 - 11.00 - -1.50 - Pass
HE20 |[MCSO| 1| 44 | 5220 | Full | 0.58 - 5.74 - 11.00 - -1.50 - Pass
HE20 [MCSO| 1| 44 | 5220 | 26/4 | 0.75 - 5.48 - 11.00 - -1.50 - Pass
HE20 |[MCSO| 1| 44 | 5220 | 52/38| 0.77 - 5.63 - 11.00 - -1.50 - Pass
HE20 [MCSO| 1| 44 | 5220 |106/53| 0.83 - 5.59 - - 11.00 - -1.50 - - Pass
HE20 [MCSO| 1| 48 | 5240 | Full | 0.58 - 5.88 - 11.00 - -1.50 - Pass
HE20 [MCSO| 1| 48 | 5240 | 26/8 | 0.75 - 5.63 - 11.00 - -1.50 - Pass
HE20 |[MCSO| 1| 48 | 5240 | 52/40| 0.77 - 5.85 - 11.00 - -1.50 - Pass
HE20 [MCSO| 1| 48 | 5240 |106/54| 0.83 - 5.85 - 11.00 - -1.50 - Pass
HE40 | MCSO| 1 38 | 5190 | Full | 0.32 - 1.39 - 11.00 - -1.50 - Pass
HE40 [MCSO| 1| 46 | 5230 | Full | 0.32 - 1.58 - 11.00 - -1.50 - Pass
HE80 [MCSO| 1| 42 | 5210 | Full | 0.62 - -1.34 - 11.00 - -1.50 - Pass

Al-1130f 19



TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR4D1914E

U-NII-2A single antenna

IC 99% 1C 99% FCC 26dB
ata Fre. | R | Bandwidin | Boncwign | BNOWn | Bandwidin | Bandwidin

Mod. Rate Nrx| CH. (MHz) Config (MHz2) (MHz) Power Limit EIRP Limit Power Limit Note

. (dBm) (dBm) (dBm)

Ant 1 - Ant 1 - Ant 1 - Ant 1 - Ant 1 -
HE20 | MCSO| 1 52 | 5260 | Full | 21.47 - 44.05 - 23.98 - 30.00 - 23.98 -
HE20 | MCSO| 1 60 | 5300 | Full | 19.83 - 45.78 - 23.97 - 29.97 - 23.98 -
HE20 | MCSO| 1 64 | 5320 | Full | 19.83 - 42.78 - 23.97 - 29.97 - 23.98 -
HE40 | MCSO| 1 54 | 5270 | Full | 38.54 - 83.90 - 23.98 - 30.00 - 23.98 -
HE40 | MCSO| 1 62 | 5310 | Full | 38.39 - 79.33 - 23.98 - 30.00 - 23.98 -
HE80 | MCSO| 1 58 | 5290 | Full | 77.32 - 1109.18 - 23.98 - 30.00 - 23.98 -

Al-114of 19



TEST RESULTS DATA

Average Power Table

Report Number : FR4D1914E

FCC U-NII-2A single antenna
Average FCC EIRP
Data e RU. Conducted ConducFeq DQ Power _
Mod. Ntx| CH. Config Power Power Limit (dBi) e Pass/Fail
Rate (MHz) Limit
. (dBm) (dBm)
(dBm)
Ant 1 - SUM | Ant 1 - Ant 1 -

HE20 | MCSO| 1 52 | 5260 | Full |18.40 - 23.98 - 0.10 - 30 Pass
HE20 | MCSO| 1 52 | 5260 | 26/0 | 9.00 - 23.98 - 0.10 - 30 Pass
HE20 | MCSO| 1 52 | 5260 | 52/37 [ 11.80 - 23.98 - 0.10 - 30 Pass
HE20 | MCSO| 1 52 | 5260 (106/53| 15.50 - 23.98 - 0.10 - 30 Pass
HE20 | MCSO| 1 60 | 5300 | Full |18.30 - 23.98 - 0.10 - 30 Pass
HE20 | MCSO| 1 60 | 5300 | 26/4 | 9.60 - 23.98 - 0.10 - 30 Pass
HE20 | MCSO| 1 60 | 5300 | 52/38]11.80 - 23.98 - 0.10 - 30 Pass
HE20 | MCSO| 1 60 | 5300 |106/53] 14.80 - - 23.98 - 0.10 - 30 Pass
HE20 | MCSO| 1 64 | 5320 | Full |16.60 - 23.98 - 0.10 - 30 Pass
HE20 | MCSO| 1 64 | 5320 | 26/8 | 7.10 - 23.98 - 0.10 - 30 Pass
HE20 | MCSO| 1 64 | 5320 | 52/40 | 9.70 - 23.98 - 0.10 - 30 Pass
HE20 | MCSO| 1 64 | 5320 |106/54] 12.60 - 23.98 - 0.10 - 30 Pass
HE40 | MCSO| 1 54 | 5270 | Full [17.00 - 23.98 - 0.10 - 30 Pass
HE40 | MCSO| 1 62 | 5310 | Full |14.50 - 23.98 - 0.10 - 30 Pass
HE80 | MCSO| 1 58 | 5290 [ Full |14.60 - 23.98 - 0.10 - 30 Pass

Al-1150f 19



TEST RESULTS DATA

Power Spectral Density

Report Number : FR4D1914E

U-NII-2A single antenna
Duty Average _ Average

Data Freq. RU. Factor Eower Density PSD DGf Pass

Mod. Rate Nrx| CH. (MHz) Config (dB) with Duty Factor Limit (dBi) IFail
. (dBm/MHz) (dBm/MHz)
Ant 1 - Ant 1 - SUM | Ant 1 - Ant 1 -

HE20 | MCSO| 1 52 | 5260 | Full | 0.58 - 5.92 - 11.00 - 0.10 - Pass
HE20 | MCSO| 1 52 | 5260 | 26/0 | 0.75 - 5.72 - 11.00 - 0.10 - Pass
HE20 | MCSO| 1 52 | 5260 | 52/37| 0.77 - 5.63 - 11.00 - 0.10 - Pass
HE20 | MCSO| 1 52 | 5260 (106/53| 0.83 - 5.81 - 11.00 - 0.10 - Pass
HE20 | MCSO| 1 60 | 5300 | Full | 0.58 - 5.63 - 11.00 - 0.10 - Pass
HE20 | MCSO| 1 60 | 5300 | 26/4 | 0.75 - 5.56 - 11.00 - 0.10 - Pass
HE20 | MCSO| 1 60 | 5300 | 52/38| 0.77 - 5.60 - 11.00 - 0.10 - Pass
HE20 | MCSO| 1 60 | 5300 (106/53| 0.83 - 5.53 - - 11.00 - 0.10 - - Pass
HE20 | MCSO| 1 64 | 5320 | Full | 0.58 - 4.01 - 11.00 - 0.10 - Pass
HE20 | MCSO| 1 64 | 5320 | 26/8 | 0.75 - 3.99 - 11.00 - 0.10 - Pass
HE20 | MCSO| 1 64 | 5320 | 52/40| 0.77 - 3.78 - 11.00 - 0.10 - Pass
HE20 | MCSO| 1 64 | 5320 (106/54| 0.83 - 3.63 - 11.00 - 0.10 - Pass
HE40 | MCSO| 1 54 | 5270 | Full | 0.32 - 1.89 - 11.00 - 0.10 - Pass
HE40 | MCSO| 1 62 | 5310 ( Full | 0.32 - -0.84 - 11.00 - 0.10 - Pass
HE80 | MCSO| 1 58 | 5290 | Full | 0.62 - -3.67 - 11.00 - 0.10 - Pass

Al-1160f 19



TEST RESULTS DATA
26dB and 99% OBW

Report Number : FR4D1914E

U-NII-2C single antenna

99% 26 dB IC 99% IC 99% FCC 26dB | 6 dB Bandwidth
Data Freq RU Bandwidth Bandwidth Bandwic_ith_ Bandwi_dth Bandwic_ith_ for Straddle
Mod. Rate N7x CH. (MHz') Config| InU-NII2C In U-NII 2C Power Limit EIRP Limit Power Limit Channel
. (MHz) (MHz) (dBm) (dBm) (dBm) (MHz)
Ant 1 - Ant 1 - Ant 1 - Ant 1 - Ant 1 - Ant 1 -
HE20 [ MCSO| 1| 100 | 5500 | Full | 19.94 - 44.80 - 23.98 - 30.00 - 23.98 - -—-- -—--
HE20 | MCSO| 1| 116 | 5580 | Full | 20.02 - 46.18 - 23.98 - 30.00 - 23.98 - - -
HE20 [ MCSO| 1| 140 | 5700 | Full | 19.83 - 43.39 - 23.97 - 29.97 - 23.98 - -—-- -—--
HE40 | MCSO| 1| 102 | 5510 | Full | 38.33 - 76.00 - 23.98 - 30.00 - 23.98 - -—- —
HE40 [ MCSO| 1| 110 | 5550 | Full | 38.29 - 73.89 - 23.98 - 30.00 - 23.98 - -—-- —
HE40 | MCSO| 1| 134 | 5670 | Full | 38.30 - 80.90 - 23.98 - 30.00 - 23.98 - - -
HE80 [ MCSO| 1| 106 | 5530 | Full | 77.29 - 117.38 - 23.98 - 30.00 - 23.98 - -—-- ——-
HE80 [ MCSO| 1| 122 | 5610 | Full | 77.29 - 112.99 - 23.98 - 30.00 - 23.98 - -—- -—-
U-NII-2C straddle channel single antenna
99% 26 dB IC 99% IC 99% FCC 26dB | 6 dB Bandwidth
Data g RU Bandwidth Bandwidth Bandwic_ith_ Bandwi_dth Bandwic_ith_ for Straddle
Mod. Rate Nty CH. (MHz-) Config| InU-NII2C InU-NII2C | Power Limit EIRP Limit Power Limit Channel
. (MHz) (MHz) (dBm) (dBm) (dBm) (MHz)
Ant 1 - Ant 1 - Ant 1 - Ant 1 - Ant 1 - Ant 1 -
HE20 | MCSO| 1| 144 | 5720 | Full | 14.85 - 28.95 - 23.97 - 29.97 - 23.98 - 4.485 -
HE40 [ MCSO| 1| 142 | 5710 | Full | 34.16 - 48.30 - 23.98 - 30.00 - 23.98 - 3.828 -
HE80 [ MCSO| 1| 138 | 5690 | Full | 73.62 - 95.90 - 23.98 - 30.00 - 23.98 - 3.896 -

Al-1170f19




TEST RESULTS DATA

Average Power Table

Report Number : FR4D1914E

FCC U-NII-2C single antenna
Average FCC EIRP
Data e RU. Conducted ConducFeq DQ Power _
Mod. Ntx| CH. Config Power Power Limit (dBi) e Pass/Fail
Rate (MHz) Limit
. (dBm) (dBm)
(dBm)
Ant 1 - SUM | Ant1 - Ant 1 -
HE20 [ MCSO| 1| 100 | 5500 [ Full |17.90 - 23.98 - 0.10 - 30 Pass
HE20 [ MCSO| 1| 100 | 5500 [ 26/0 | 7.80 - 23.98 - 0.10 - 30 Pass
HE20 [ MCSO| 1| 100 | 5500 | 52/37 | 11.10 - 23.98 - 0.10 - 30 Pass
HE20 [ MCSO| 1| 100 | 5500 [106/53|14.10 - 23.98 - 0.10 - 30 Pass
HE20 [ MCSO| 1| 116 | 5580 | Full |18.40 - 23.98 - 0.10 - 30 Pass
HE20 [ MCSO| 1| 116 | 5580 [ 26/4 | 9.80 - 23.98 - 0.10 - 30 Pass
HE20 [ MCSO| 1| 116 | 5580 | 52/38 | 12.20 - 23.98 - 0.10 - 30 Pass
HE20 [ MCSO| 1| 116 | 5580 [106/53| 14.90 - 23.98 - 0.10 - 30 Pass
HE20 [ MCSO| 1| 136 | 5680 | Full |18.20 - 23.98 - 0.10 - 30 Pass
HE20 [MCSO| 1| 136 | 5680 [ 26/8 | 8.80 - 23.98 - 0.10 - 30 Pass
HE20 [ MCSO| 1| 136 | 5680 | 52/40 | 11.50 - - 23.98 - 0.10 - 30 Pass
HE20 [ MCSO| 1| 136 | 5680 [106/54| 14.70 - 23.98 - 0.10 - 30 Pass
HE20 [ MCSO| 1| 140 | 5700 [ Full |15.20 - 23.98 - 0.10 - 30 Pass
HE20 [ MCSO| 1| 140 | 5700 [ 26/8 | 5.20 - 23.98 - 0.10 - 30 Pass
HE20 [ MCSO| 1 | 140 | 5700 | 52/40 | 8.20 - 23.98 - 0.10 - 30 Pass
HE20 [ MCSO| 1| 140 | 5700 [106/54]| 11.70 - 23.98 - 0.10 - 30 Pass
HE40 [ MCSO| 1| 102 | 5510 | Full |15.80 - 23.98 - 0.10 - 30 Pass
HE40 [ MCSO| 1| 110 | 5550 [ Full |17.00 - 23.98 - 0.10 - 30 Pass
HE40 [ MCSO| 1| 134 | 5670 | Full |17.00 - 23.98 - 0.10 - 30 Pass
HE80 [ MCSO| 1| 106 | 5530 [ Full |15.40 - 23.98 - 0.10 - 30 Pass
HE80 [ MCSO| 1| 122 | 5610 | Full |16.50 - 23.98 - 0.10 - 30 Pass
FCC U-NII-2C straddle channel single antenna
Average FCC EIRP
Data Freq. RU. Conducted Conduc.teq DQ Power '
Mod. Nt CH. Config Power Power Limit (dBi) - Pass/Fail
Rate (MHz) Limit
. (dBm) (dBm)
(dBm)
Ant 1 - SUM | Ant 1 - Ant 1 -
HE20 [ MCSO| 1| 144 | 5720 | Full |18.40 - 23.98 - 0.10 - 30 Pass
HE20 [ MCSO| 1 | 144 | 5720 | 26/8 | 8.70 - 23.98 - 0.10 - 30 Pass
HE20 [ MCSO| 1| 144 | 5720 | 52/40 | 12.10 - 23.98 - 0.10 - 30 Pass
HE20 [ MCSO| 1| 144 | 5720 (106/54]| 14.80 - i 23.98 - 0.10 - 30 Pass
HE40 [MCSO| 1| 142 | 5710 | Full |17.20 - 23.98 - 0.10 - 30 Pass
HE80 [ MCSO| 1| 138 | 5690 [ Full |16.50 - 23.98 - 0.10 - 30 Pass

Al-1180f 19



TEST RESULTS DATA

Power Spectral Density

Report Number : FR4D1914E

U-NII-2C single antenna
Duty Average _ Average

Data Freq. RU. Factor Eower Density PSD DGf Pass

Mod. Rate Nrx| CH. (MHz) Config (dB) with Duty Factor Limit (dBi) IFail
. (dBm/MHz) (dBm/MHz)
Ant 1 - Ant 1 - SUM | Ant 1 - Ant 1 -
HE20 | MCSO| 1| 100 | 5500 [ Full | 0.58 - 5.27 - 11.00 - 0.10 - Pass
HE20 | MCSO| 1| 100 | 5500 [ 26/0 | 0.75 - 5.25 - 11.00 - 0.10 - Pass
HE20 | MCSO| 1| 100 | 5500 | 52/37 | 0.77 - 5.08 - 11.00 - 0.10 - Pass
HE20 | MCSO| 1| 100 | 5500 [106/53| 0.83 - 5.00 - 11.00 - 0.10 - Pass
HE20 |MCSO| 1| 116 | 5580 [ Full | 0.58 - 5.91 - 11.00 - 0.10 - Pass
HE20 | MCSO| 1| 116 | 5580 [ 26/4 | 0.75 - 5.72 - 11.00 - 0.10 - Pass
HE20 |MCSO| 1| 116 | 5580 | 52/38| 0.77 - 5.87 - 11.00 - 0.10 - Pass
HE20 | MCSO| 1| 116 | 5580 [106/53| 0.83 - 5.85 - 11.00 - 0.10 - Pass
HE20 |MCSO| 1| 136 | 5680 [ Full | 0.58 - 5.70 - 11.00 - 0.10 - Pass
HE20 | MCSO| 1| 136 | 5680 [ 26/8 | 0.75 - 5.62 - 11.00 - 0.10 - Pass
HE20 | MCSO| 1| 136 | 5680 | 52/40| 0.77 - 5.67 - - 11.00 - 0.10 - Pass
HE20 | MCSO| 1| 136 | 5680 [106/54| 0.83 - 5.66 - 11.00 - 0.10 - Pass
HE20 | MCSO| 1| 140 | 5700 [ Full | 0.58 - 2.46 - 11.00 - 0.10 - Pass
HE20 | MCSO| 1| 140 | 5700 [ 26/8 | 0.75 - 2.38 - 11.00 - 0.10 - Pass
HE20 | MCSO| 1| 140 | 5700 | 52/40| 0.77 - 2.30 - 11.00 - 0.10 - Pass
HE20 | MCSO| 1| 140 | 5700 [106/54| 0.83 - 2.37 - 11.00 - 0.10 - Pass
HE40 | MCSO| 1| 102 | 5510 [ Full | 0.32 - 0.27 - 11.00 - 0.10 - Pass
HE40 | MCSO| 1| 110 | 5550 [ Full | 0.32 - 1.74 - 11.00 - 0.10 - Pass
HE40 |MCSO| 1| 134 | 5670 [ Full | 0.32 - 1.71 - 11.00 - 0.10 - Pass
HE80 | MCSO| 1| 106 | 5530 [ Full | 0.62 - -2.75 - 11.00 - 0.10 - Pass
HE80 | MCSO| 1| 122 | 5610 [ Full | 0.62 - -1.28 - 11.00 - 0.10 - Pass
U-NII-2C straddle channel single antenna
Average Average

Data Freq. RU_ Fzz:zr POWG.” PSD DG. Pass

Mod. | ooo [N CH. (MHz) Config (dB) Density Limit (dBi) JFail
. (dBm/MHz) (dBm/MHz)
Ant 1 - Ant 1 - SUM | Ant 1 - Ant 1 -

HE20 | MCSO| 1| 144 | 5720 [ Full | 0.58 - 5.70 - 11.00 - 0.10 - Pass
HE20 | MCSO| 1| 144 | 5720 [ 26/8 | 0.75 - 5.60 - 11.00 - 0.10 - Pass
HE20 | MCSO| 1| 144 | 5720 | 52/40| 0.77 - 5.62 - 11.00 - 0.10 - Pass
HE20 | MCSO| 1| 144 | 5720 [(106/54| 0.83 - 5.69 - ) 11.00 - 0.10 - Pass
HE40 | MCSO| 1| 142 | 5710 [ Full | 0.32 - 1.58 - 11.00 - 0.10 - Pass
HE80 | MCSO| 1| 138 | 5690 [ Full | 0.62 - -1.19 - 11.00 - 0.10 - Pass

Al-1190f 19



TEST RESULTS DATA

Report Number : FR4D1914E

6dB and 26dB EBW and 99% OBW

U-NII-3 single antenna

99% 26dB 6 dB 6 dB
Data Freq. Bandwidth Bandwidth Bandwidth Bandwidth 8
Mod. Rate NTY CH. (MHcl) (MHz) (MHz) (MHz) Min. Limit Pass/Fail
(MHz)
Ant 1 - Ant 1 - Ant 1 -

11a |6Mbps| 1 | 149 | 5745 | 19.18 - 38.12 - 16.35 - 0.5 Pass
11a |6Mbps| 1 [ 157 | 5785 | 20.35 - 38.58 - 16.35 - 0.5 Pass
11a |6Mbps| 1 [ 165 | 5825 | 20.29 - 38.56 - 16.35 - 0.5 Pass
HT20 | MCSO0| 1 149 5745 | 22.06 - 44 .42 - 17.58 - 0.5 Pass
HT20 [ MCSO| 1 | 157 | 5785 | 22.09 - 43.02 - 17.60 - 0.5 Pass
HT20 | MCSO0| 1 165 5825 | 20.32 - 43.86 - 17.58 - 0.5 Pass
HT40 [ MCSO| 1| 151 | 5755 | 39.55 - 86.32 - 36.34 - 0.5 Pass
HT40 | MCSO0| 1 159 5795 | 38.88 - 88.67 - 36.34 - 0.5 Pass
VHT80[ MCSO| 1 | 155 [ 5775 | 76.32 - 140.00 - 76.06 - 0.5 Pass

Al-210f6



TEST RESULTS DATA
Average Power Table

Report Number : FR4D1914E

U-NII-3 single antenna
Average FCC
Data S, Conducted ConducFec_i DG_ .
Mod. Rate NTH CH. (MH2) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant 1 - SUM | Ant 1 - Ant 1 -

11a [6Mbps| 1| 149 | 5745 | 18.40 - 30.00 - 0.70 - Pass
11a |6Mbps| 1| 157 | 5785 | 18.40 - 30.00 - 0.70 - Pass
11a [6Mbps| 1| 165 | 5825 | 18.40 - 30.00 - 0.70 - Pass
HT20 [ MCSO| 1 | 149 | 5745 | 18.30 - 30.00 - 0.70 - Pass
HT20 | MCS0| 1| 157 | 5785 | 18.20 - 30.00 - 0.70 - Pass
HT20 | MCS0O| 1| 165 | 5825 | 18.30 - 30.00 - 0.70 - Pass
HT40 | MCS0O| 1| 151 | 5755 | 17.00 - 30.00 - 0.70 - Pass
HT40 | MCSO| 1| 159 | 5795 | 17.00 - 30.00 - 0.70 - Pass
VHT20[ MCSO| 1 [ 149 | 5745 [ 18.20 - 30.00 - 0.70 - Pass
VHT20| MCSO| 1 | 157 | 5785 | 18.10 - 30.00 - 0.70 - Pass
VHT20[ MCSO| 1 [ 165 | 5825 | 18.20 - 30.00 - 0.70 - Pass
VHT40| MCSO| 1 | 151 | 5755 | 16.90 - 30.00 - 0.70 - Pass
VHT40[ MCSO| 1 [ 159 | 5795 [ 16.90 - 30.00 - 0.70 - Pass
VHT80| MCSO| 1 | 155 | 5775 | 16.40 - 30.00 - 0.70 - Pass

Al-220f6



Report Number : FR4D1914E
TEST RESULTS DATA
Power Spectral Density
U-NII-3 single antenna
Duty Average _ Average
Data Freq. Factor E’ower Density PSD DG_ Pass
Mod. Rate NTY CH. (MH2) (dB) with Duty Factor Limit (dBi) IFail
(dBm/500kHz) (dBm/500kHz)
Ant 1 Ant 1 - SUM | Ant1 - Ant 1 -
11a |6Mbps| 1 | 149 | 5745 | 0.43 3.53 - 30.00 - 0.70 - Pass
11a |6Mbps| 1 | 157 | 5785 | 0.43 3.61 - 30.00 - 0.70 - Pass
11a |6Mbps| 1| 165 | 5825 | 0.43 3.53 - 30.00 - 0.70 - Pass
HT20 | MCSO| 1 | 149 | 5745 | 0.46 3.51 - 30.00 - 0.70 - Pass
HT20 | MCSO| 1 | 157 | 5785 | 0.46 3.27 - 30.00 - 0.70 - Pass
HT20 | MCSO| 1 | 165 | 5825 | 0.46 3.33 - 30.00 - 0.70 - Pass
HT40 | MCSO| 1| 151 | 5755 | 0.25 -0.79 - 30.00 - 0.70 - Pass
HT40 | MCSO| 1| 159 | 5795 | 0.25 -0.86 - 30.00 - 0.70 - Pass
VHT80| MCSO| 1 | 155 | 5775 | 0.52 -4.17 - 30.00 - 0.70 - Pass

Al-230f6



TEST RESULTS DATA

6dB and 26dB EBW and 99% OBW

Report Number

: FRAD1914E

U-NII-3 single antenna

Dat F s gg%dth B ngsdth B sddBdth B deadth
ala req. . anawl anawi anawi andwi )
Mod. [ £ INT{ CH. (MH‘i) Config| ™ (MHz) (MH2) (MH2) Vi, Limit Pass/Falil

' (MHz)

Ant 1 - Ant 1 - Ant 1 -

HE20 |[MCSO| 1| 149 | 5745 | Full | 19.89 | - |4534 | - |1899 | - 05 Pass
HE20 [MCSO0| 1] 157 | 5785 | Full | 1970 | - |4196 | - | 1902 | - 05 Pass
HE20 |[MCSO0| 1| 165 | 5825 | Full | 1968 | - |4156 | - | 1899 | - 05 Pass
HE40 |[MCSO0| 1] 151 | 5755 | Full | 3833 | - |6634 | - |3763| - 05 Pass
HE40 |[MCSO0| 1| 159 | 5795 | Full | 3823 | - |6726 | - |3772| - 05 Pass
HEBO [MCSO0| 1] 155 | 5775 | Full | 7732 | - |12250| - |77.14| - 05 Pass

Al-240f6



Report Number : FR4D1914E

TEST RESULTS DATA

Average Power Table

U-NII-3 single antenna
Average FCC
Data Freq. RU_ Conducted Conduc.ted_ DG_ .
Mod. Rate NTXH CH. (MH2) Config Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant 1 - SUM | Ant 1 - Ant 1 -
HE20 | MCSO| 1 | 149 | 5745 | Full |18.40 - 30.00 - 0.70 - Pass
HE20 | MCSO| 1| 149 | 5745 | 26/0 | 9.20 - 30.00 - 0.70 - Pass
HE20 | MCSO| 1 | 149 | 5745 | 52/37 | 11.90 - 30.00 - 0.70 - Pass
HE20 | MCSO| 1 | 149 | 5745 [106/53| 15.30 - 30.00 - 0.70 - Pass
HE20 | MCSO| 1| 157 | 5785 | Full |[18.30 - 30.00 - 0.70 - Pass
HE20 | MCSO| 1 | 157 | 5785 | 26/4 | 8.20 - 30.00 - 0.70 - Pass
HE20 | MCSO| 1 | 157 | 5785 | 52/38 | 11.50 - 30.00 - 0.70 - Pass
HE20 | MCSO| 1 | 157 | 5785 [106/53( 14.80 - 30.00 - 0.70 - Pass
HE20 | MCSO| 1| 165 | 5825 | Full |18.40 - 30.00 - 0.70 - Pass
HE20 | MCSO| 1| 165 | 5825 | 26/8 | 8.30 - 30.00 - 0.70 - Pass
HE20 | MCSO| 1 | 165 | 5825 | 52/40 [ 11.30 - 30.00 - 0.70 - Pass
HE20 | MCSO| 1 | 165 | 5825 [106/54( 14.60 - 30.00 - 0.70 - Pass
HE40 | MCSO| 1| 151 | 5755 | Full [17.10 - 30.00 - 0.70 - Pass
HE40 | MCSO| 1| 159 | 5795 | Full [17.10 - 30.00 - 0.70 - Pass
HE80 | MCSO| 1| 155 | 5775 | Full |16.50 - 30.00 - 0.70 - Pass

Al-250f6



Report Number : FR4D1914E

TEST RESULTS DATA
Power Spectral Density

U-NII-3 single antenna
Duty Average ' Average

Data Freq. RU. Factor I?ower Density PSD DG. Pass

Mod. | p2io i CH. | sy [Confis| g with Duty Factor Limit (el JFail
. (dBm/500kHz) (dBm/500kHz)
Ant 1 - Ant 1 - SUM | Ant 1 - Ant 1 -

HE20 [MCSO| 1| 149 | 5745 Full | 0.58 - 3.19 - 30.00 - 0.70 - Pass
HE20 [ MCSO| 1| 149 | 5745 | 26/0 | 0.75 - 3.10 - 30.00 - 0.70 - Pass
HE20 [ MCSO| 1 | 149 | 5745 | 52/37 | 0.77 - 3.08 - 30.00 - 0.70 - Pass
HE20 [ MCSO| 1 | 149 | 5745 [(106/53| 0.83 - 3.09 - 30.00 - 0.70 - Pass
HE20 [ MCSO| 1| 157 | 5785 | Full | 0.58 - 2.77 - 30.00 - 0.70 - Pass
HE20 [ MCSO| 1| 157 | 5785 | 26/4 | 0.75 - 2.54 - 30.00 - 0.70 - Pass
HE20 [ MCSO| 1 | 157 | 5785 | 52/38 | 0.77 - 2.58 - 30.00 - 0.70 - Pass
HE20 [ MCSO| 1 | 157 | 5785 [106/53| 0.83 - 2.64 - 30.00 - 0.70 - Pass
HE20 [ MCSO| 1| 165 | 5825 ( Full | 0.58 - 2.70 - 30.00 - 0.70 - Pass
HE20 [ MCSO| 1| 165 | 5825 | 26/8 | 0.75 - 2.65 - 30.00 - 0.70 - Pass
HE20 [ MCSO| 1 | 165 | 5825 | 52/40 | 0.77 - 2.57 - 30.00 - 0.70 - Pass
HE20 [ MCSO| 1 | 165 | 5825 [106/54| 0.83 - 2.53 - 30.00 - 0.70 - Pass
HE40 [MCSO| 1| 151 | 5755 | Full | 0.32 - -1.00 - 30.00 - 0.70 - Pass
HE40 [ MCSO| 1| 159 | 5795 | Full | 0.32 - -0.88 - 30.00 - 0.70 - Pass
HE80 [ MCSO| 1| 155 | 5775 Full | 0.62 - -4.13 - 30.00 - 0.70 - Pass

Al-260f6



swanranas. FCC RADIO TEST REPORT Report No. : FR4D1914E

<For Band 1-3>
Test Result of 26dB & 99% Occupied Bandwidth|

<Ant. 1>
<802.11a>

26dB Bandwidth 99% Occupied Bandwidth

RefLevel 30.0008m  Offset 26.50dB = RBW 300 iz RefLevel 30.0008m  Offset 26.50dB = RBW 300 iz

- At 208 SWT 101 ms ® VEW 1Mz Mode Sweep - At 208 SWT 101 ms ® VEW 1Mz Mode Sweep
1 Occupied Bandwidth

0 T 9306 dbar A WMWM

J A AR e,
10 dBm: :q“{m‘“‘“# \M‘ 20 dorgggf¥ L&ﬁ

“

40 dBm-
F 5.18 GHz 10001 pts .0 MHz/ Span 50.0 MHz
2 Marker Table
[ 1 51778602 GHz 9.52 d8m Oce bw 20.521 850695 MHz
n 1 51700087 GHz $52 dbm Oce Bw Centroid 5.180 269625 GHz
|CF 5.18 GHz. 10001 pis 8.0 MHz/ Span 80.0 MHz n 1 5.190530 55 GHz £.19 dim Oce Bw Freq Offset 269624868 353 kHz
Mesures.. NN CRON [
0B:40:22 AM 03/14/2025 08:37:37 AM  03/14/2025

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11n HT20>

26dB Bandwidth 99% Occupied Bandwidth

Wt - putum - -

Ref Level 30.00 8m  Offset J650dB » RBW 300 kiz Ref Level 30.00 8m  Offset J650dB » RBW 300 kiz
- Att 205 SWT 101 ms @ VBW 1Mz _Mode Sweep - At 205 SWT 101 ms @ VBW 1Mz _Mode Sweep
1 Frequency Sweep 1 Occupied Bandwidth

0 119397 aies

e ED] ot
40 dBr
3 .

40 dBr
F 5.18 GHz 10001 pts .0 MHz/ Span 50.0 MKz
2 Marker Table

[ 1 51823148 GHz 10.76 dBm O Bw 22009787982 MHz

n 1 516 22786 GHz 882 dbm Occ Bw Centroid 5.180 232752 GHz

|CF 5.18 GHz 10001 pts .0 MHz/ ‘Span 80.0 MKz 17 1 5.191 23765 GHz 10.15 dBm Occ Bw Freq Offset 232752473749 ktz
T [ — !

01:51:58 PM  03/14/2025 01:51:22 P 03/14/2025

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL : 886-3-327-0868 Page Number 1 A2-1 1 of 8
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4D1914E

<802.11n HT40>

26dB Bandwidth

99% Occupied Bandwidth

=

RefLovel 3000 e Offset 26508 = RBW 1 Mz
- At 008 SWT 101 ms ® VBW 3 MKz Mode Sweep
1 frequency Sweep

MultiView

RefLevel 3000 08m  Offset 26,508 = RBW 1 Mz
- At 20dB SWT 101 ms ® VEW 3 Mz Mode Sweep
1 Occupied Bandwidth

Mesos DN TUEN

03:02:50 BM 03/14/2025

03:01:45 BM 03/14/2025

40 diior
F 5.19 GHz 10001 pts 10.0 MHz/ Span 100.0 MKz
2 Marker Table
[ 1 5.180281 GHz 11.32dBm Oce Bw 38556676072 MHz
n 1 51707911 GHz 1.15 dbm Oce Bw Centroid 5.19006947 GHz
|CF 5.19 GHz 10001 pis 16.0 MHz/ Span 160.0 MKz n 1 52093478 GHz 1.95 dbm Oce Bw Freq Offset 69.470 099 405 kHz

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11ac VHT80>

26dB Bandwidth

99% Occupied Bandwidth

= -

Ref Level 30.00 8 Offset 2650dB = RBW 1 MHz
- Att 205 SWT 101 ms @ VBW 3 Mz Mode Sueep
1 Frequency Sweep

MultiView

RefLevel 3000 8m  Offset 26,508 = RBW 1 MHz
- At 0B SWT 10.1ms = VEW 3 Mz Mode Sweep
1 Occupied Bandwidth

10
e ik e - -
0 18240 dBes | "‘" W §
P i " 0
! i / \
0 i
40 dBinr
30 dBnr
o
40 dbim-
F 5.21 GHz 10001 pts 12.0 MHa/ Span 120.0 MHz
2 Marker Table
[Tl 1 5223475 GHz 7.90 dBm Occ bw 76.151431 365 MHz
m 1 51719632 GHz 221 dBm Occ Bw Centroid 5210038 928 GHz
|CF 5.21 GHz 10001 pts 32.0 MHz/ Span 320.0 MHz. T2 1 5248 1146 GHz 1.90 dBm Oce Bw Freq Offset 38.928 364 574 kHz
[ . nmm

09:24:15 MM 03/17/2025

09:22:38 MM 03/17/2025

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 A2-1 2 of 8




swanranas. FCC RADIO TEST REPORT Report No. : FR4D1914E

<802.11ax HE20>

. o . .
26dB Bandwidth 99% Occupied Bandwidth
Ref Level 30.00 c8m  Offset 26508 = RBW 300 kiz Ref Level 30.00 c8m  Offset 26508 = RBW 300 kiz
- Att 20dB SWT  101ms ® VBW 1 MHz  Mode Sweep - Att 20dB SWT  101ms ® VBW 1 MHz  Mode Sweep
1 Frequency Sweep Pe 1 Occupied Bandwidth
Br T
10 A "
o H110717.d8 "P"' \
0
o P LY
WW T
10 dBm W
| 40 dBmr
30
40 dBm-
F 5.18 GHz 10001 pts .0 MHz/ Span 50.0 MHz
2 Marker Table
[ 1 51753005 GHz 11.77 dBm Occ Bw 20.192 489186 MHz
n 1 5.169 967 8 GHz 453 dbm Oce Bw Centroid 5180064 046 GHz
|CF 5.18 GHz. 10001 pis 8.0 MHz/ Span 80.0 MHz n 1 5.190 160 29 GHz 646 dim Oce Bw Freq Offset 64,046 347 158 kHz
Messureg.. BUNNENENN G e Mesur nEnm
09:26:47 AM  03/14/2025 05:25:44 AM 03/14/2025

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11ax HE40>

. o . .
26dB Bandwidth 99% Occupied Bandwidth
Wulivin = Spedram [ [ ]
Ref Level 3000 08m Offset 26.50dB * RBW 1 MHz Ref Level 3000 08m Offset 26.50dB * RBW 1 MHz
- Att J0dE SWT  10.1ms ® VBW 3 MHz  Mede Sweep - Att J0dE SWT  10.1ms ® VBW 3 MHz  Mede Sweep
1 Frequency Sweep % 1 Occupied Bandwidth
M H113.898 dim W RTEYIINT e 10 7 *
\ 0 dBi [ [
o -
o W
- 102 dbn ¥ i
40 dBim-
40 dBr
F 5.19 GHz 10001 pts 10.0 MHz/ Span 100.0 MHz
2 Marker Table
[ 1 5.19482 GHz 13.86 dBm O Bw 38.574.848 234 MHz
n 1 51707258 GHz 348 dbm Occ Bw Centroid 5190013186 6Hz
|CF 5.19 GHz 10001 pts 16.0 M/ Span 160.0 MHz. T 1 5.209 300 6 GHz 375 dBm Oce Bw Freq Offset 13,186 079 708 kHz
Messuriog...  ENNENEENN G ] Mesur nEnm
04:20:25 PM  03/14/2025 04:18:00 PM  03/14/2025

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL : 886-3-327-0868 Page Number 1 A2-1 3 of 8
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4D1914E

<802.11ax HE80>

26dB Bandwidth

99% Occupied Bandwidth

MultiView *  Spectrum

RefLevel 3000 08m  Offset 26,508 = RBW 1 Mz

RefLevel 3000 08m  Offset 26,508 = RBW 1 Mz
- At

008 SWT 101 ms ® VBW 3 MKz Mode Sweep

BB:57:41 MM 03/17/2025

0B:S5:55 MM 03/17/2028

= att 06 SWT 101 ms % VBW 3 Mz Mode Sweep
1 Occupied Bandwidth
PRI !
“ | \
il | P
P
40 déim
40 déi
F5.21GHz 10001 pts TZOMH/ Span 120.0 MHz
2 Marker Table
[ 1 5211704 GHz 11.09dBm Occ b 77.298328777 MHz
il 1 51713814 GHe 456 dém O B Centroid 5210031081 Gtz
[CF 5.21 Ghe 70001 pis 320 MHa] Span 320.0 Mz 2 1 52486807 GHe 583 dim Occ B Freq Offset 31.081355 437 ke
Moo NN DD " s

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: A2-1 4 of 8




swanranas. FCC RADIO TEST REPORT Report No. : FR4D1914E

Test Result of Power Spectral Density|
<802.11a>

Maximum Power Density Plot (dBm/MHz)

RefLevel 30.00dBm  Offset 26.50dB = RBW 1 MHz

- Att 2048 ® SWT  30ms @ VBW 3MHz Mode Sweep

1] Bm
52235960 GHz

CF 5.22 GHz
2 Marker Table

1001 pts 5.0 MHz/ Span 50.0 MHz

M1 1 5.223596 GHz 6.15 dBm

- . 20750318
eady e
08:41:51 M 03/14/2025

<802.11n HT20>

Maximum Power Density Plot (dBm/MHz)

Ref Level 30.00dBm  Offset 26.50dB = RBW 1 MHz

SGL
= Att 2048 ® SWT  J0ms = VBW 3 MHz _Mode Sweep Count 100/100

mifi] 5.78 dBm
5.183 5460 GHz

CF5.18 GHz
2 Marker Table

1001 pts 5.0 MHz/

Span 50.0 MHz

M1 1 5.183546 GHz 5.78 dBm

01:51:41 PM  03/14/2025

TEL : 886-3-327-0868

Page Number :A2-1 5 of 8
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR4D1914E

<802.11n HT40>

Maximum Power Density Plot (dBm/MHz)

RefLevel 30.00dBm  Offset 26.50dB = RBW 1 MHz SGL
= Att 20d8 ® SWT_ 20ms ® VBW 3 MHz _Mode Sweep Count 100/100
1 Frequency Sweep :

1] 1.71 dBm
52748000 GHz

0 dBmr ——————

/ \
10 dfimr f

30 dbm =

“10 0B

50

60 dbim

CF 5.27 GHz
2 Marker Table

1001 pts 10.0 MHz/

Span 100.0 MHz

M1 1 5.2748 GHz 1.71 dBm

03:35:58 BM 03/14/2025

<802.11ac VHT80>

Maximum Power Density Plot (dBm/MHz)

RefLevel 30.00dBm  Offset 26.70dB = RBW 1 MHz

- Att 2048 ® SWT 20 ms = VBW 3 MHz
1 Frequency Sweep

SGL
Count 100/100

Mode Sweep

M1

dBm
5678480 GHz

60 dBm

CF 5.69 GHz
2 Marker Table

1001 pts 12.0 MHz/

Span 120.0 MHz

M1 1 5.67849 GHz -1.72 dBm

Ready i X
09:40:53 AM  03/17/2025

TEL : 886-3-327-0868

Page Number 1 A2-1 6 of 8
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4D1914E

<802.11ax HE20>

Maximum Power Density Plot (dBm/MHz)

RefLevel 30.00dBm  Offset 26.50dB = RBW 1 MHz
= Att 20 dB & SWT
1 Frequency Sweep

20 ms & VBW 3 MHz _Mode Sweep

6L
Count 100/100

1] 538 dBm
52511490 GHz

0 dBmr

10 d

20 —— e

30 dBim

-40 d

50

60 dbim

CF 5.26 GHz.

1001 pts

.0 MHz/

2 Marker Table

M1 1 5.261149 GHz

5.34 dBm

Span 50.0 MHz

09:45:54 AM  03/14/2025

<802.11ax HE40>

Maximum Power Density Plot (dBm/MHz)

Ref Level 30.00 dBm Offset 26.50 dB & RBW 1 MHz
- Att 2048 ® SWT
1 Frequency Sweep

20 ms = VBW 3 MHz _Mode Sweep

SGL
Count 100/100

mifi]

dBm
52758900 GHz

60 dBm

CF 5.27 GHz

1001 pts

10.0 MHz/

2 Marker Table

M1 1 5.27589 GHz 1.57 dBm

Span 100.0 MHz

04:26:18 BM  03/14/2025

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 A2-1 7 of 8



swanranas. FCC RADIO TEST REPORT Report No. : FR4D1914E

<802.11ax HE80>

Maximum Power Density Plot (dBm/MHz)

RefLevel 30.00dBm  Offset 26.70dB = RBW 1 MHz
- Att 2048 ® SWT  30ms @ VBW 3MHz Mode Sweep

MI[1]  -1.81dBm
5.681 490 GHz

CF 5.69 GHz.
2 Marker Table

1001 pts 12.0 MHz/

Span 120.0 MHz

M1 1 5.68149 GHz -1.81 dBm

Ready o el
09:16:49 AM 03/17/2025

TEL : 886-3-327-0868

Page Number 1 A2-1 8 of 8
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR4D1914E

<For Band 4>
\Test Result of 6dB and 26dB and 99% Occupied Bandwidth\

<802.11a>

6dB Bandwidth 26dB Bandwidth

MultiView *  Spectrum MultiView *  Spectrum

RefLevel 3000 08m  Offset 26.80dE = RBW 100 kiz RefLevel 3000 08m  Offset 26.60dB = RBW 300 kiz
- At 20dB SWT 101 ms ® VEW 300 kHz _Mode Sweep - At 208 SWT 101 ms ® VEW 1Mz Mode Sweep

H1 6.709 di i o
10.d8m: ! L 10 dr {
W 'Mﬂl iR

E

n. i
d g

Mm"ﬂw W

40 dBnr 40 dBnr
|CF 5.745 GHz 10001 pts. 5.0 MHz/ Span 50.0 MHz. |CF 5.745 GHz 10001 pts. 8.0 MHz/ Span 80.0 MHz_
. Ao . Ao
Mesres DN S TNEN Mesres WENNN S CUED
02:25:03 MM 03/11/2025 02:29:50 PM 03/11/2025

99% Occupied Bandwidth N/A

RefLevel 3000 08m  Offset 26,508 = REW 300 iz
- At 0 SWT 10.1ms @ VEW 1 Miiz_Mode Sweep
1 Occupied Bandwidth

40 B

F 5.745 GHz 10001 pts .0 MHz/ Span 50.0 Mz

2 Marker Table

[ 1 5.7428602 GHz 9.73 dBm Occ Bw 19.184 335891 MHz
n 1 573548402 GHz 592 dbm Occ Bw Centroid 5745076 183 GHz
17 1 5.754 668 35 GHz 746 dBen Occ Bw Freq Offset 76.183 288 152 kHz

desres DN T

02:26:16 PM 03/11/2025

TEL : 886-3-327-0868 Page Number 1 A2-2 1 of 1
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR4D1914E

<802.11n HT20>

6dB Bandwidth 26dB Bandwidth

MultiView *  Spectrum

RefLovel 3000 ¢ Offset 265048 = RBW 300Kz
- At 008 SWT_107ms ® VBW | Mz Mode Sweep
1 frequency Sweep

MultiView *  Spectrum

RefLevel 3000 ¢ Offset 265048 = RBW 100Kz
- At 2008 SWT 101 ms ® VBW 300 kitz_ Mode Sweep
1 frequency Sweep

¥
4441600 MHy

H17.171 dBep

5 21,171 d ;:thwllm' “IMIMMMMM‘M o I' | . \

| |
10 dr Kf “’\ 10 dr
Y

40 dBm 40 dBm
|CF 5.745 GHz 10001 pts. 5.0 MHz/ Span 50.0 MHz. |CF 5.745 GHz 10001 pts. 8.0 MHz/ Span 80.0 MHz_
T ]
Messuring... INNNNNEND o esst messuriea.. NNNNNNER & Msss
02:54:58 P 03/11/2025 02:55:53 MM 03/11/2025

99% Occupied Bandwidth N/A

RefLevel 3000 08m  Offset 26,508 = REW 300 iz
- At 0 SWT 10.1ms @ VEW 1 Miiz_Mode Sweep
1 Occupied Bandwidth

0]
0 &
R e R,
0 dbir P‘, “\
FoY
40 déi
F 5,745 GHz 10001 pts .0 MHz/ Spon 50.0 MHz
2 Marker Table
i i 5.7428252 GHz 10.30 dBm Occ b 22059414 681 MHz
TI 1 579399282 Gz 471 dém e b Centroid 5745022525 Gz

] i 575605223 Gz 10.76 dBim e B Freq Offset 23525118299 ke
Measur M A MR

02:53:21 PM 03/11/2025

TEL : 886-3-327-0868 Page Number 1 A2-2 2 of 11
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4D1914E

<802.11n HT40>

6dB Bandwidth

26dB Bandwidth

=

RefLevel 3000 ¢ Offset 265048 = RBW 100Kz
- At 2008 SWT 101 ms ® VBW 300 kitz_ Mode Sweep
1 frequency Sweep

MultiView

=

RefLovel 3000 e Offset 265008 = RBW 1 Mz
- At 008 SWT 101 ms ® VBW 3 MKz Mode Sweep
1 frequency Sweep

MultiView

Meseg.. EENNN S RS

£3:27:30 BM 03/11/2025

334200
H112511 dBm
10 10 . e
¥
H1 2.855 dBes
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Report No. : FR4D1914E

<802.11ac VHT80>

6dB Bandwidth

26dB Bandwidth
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<802.11ax HE20>

6dB Bandwidth 26dB Bandwidth
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<802.11ax HE40>
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<802.11ax HE80>

6dB Bandwidth 26dB Bandwidth

MultiView *  Spectrum MultiView *  Spectrum
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Test Result of Power Spectral Density|
<802.11a>

Maximum Power Density Plot (dBm/500kHz)
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<802.11n HT40>

Maximum Power Density Plot (dBm/500kHz)
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<802.11ac VHT80>
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<802.11ax HE20>

Maximum Power Density Plot (dBm/500kHz)

Ant1

Ref Level 3000 08m  Offset 26,8008 ® RBW SO0k
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<802.11ax HE80>

Maximum Power Density Plot (dBm/500kHz)
Ant1

Ref Level 3000 08m  Offset 26,8008 ® RBW SO0k

56l
Cound 100/100

Jms & VW 3NH: Mode Sweep
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Appendix B. AC Conducted Emission Test Results

Temperature : 21.3~22.4C
Relative Humidity : |53.9~64.4%

Test Engineer : |Louis Chung

TEL : 886-3-327-0868 Page Number : B1 of BS
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Report No. FR4D1914E
CO07-HY 2025/3/28

EUT Information

Report NO : 4D1914
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1001

Q0T

80+

70t

60_\ CISPR2Z2-QP LimitatMain Ports
|

Level in dBuV
n
(]

30+ L 4

20:_

10:

0-_ } } } —+—+— } } } } —+—— } } |
150k 300 400500 800 1M 2M  3M 4M5M6 8 10M 20M  30M

Frequency inHz

Final Result

Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuV) (dBuV) (dB) (dB)
0.156750 20.84 55.63 3479 | L1 FLO 20.0
0.156750 39.44 65.63 26.19 | L1 FLO 20.0
0.165750 19.91 55.17 35.26 | L1 FLO 20.0
0.165750 37.76 65.17 2741 | L1 FLO 20.0
0.175650 30.17 54.69 2452 | L1 FLO 20.0
0.175650 44,99 64.69 19.70 | L1 FLO 20.0
0.195000 17.26 53.82 36.56 | L1 FLO 20.0
0.195000 35.06 63.82 28.76 | L1 FLO 20.0
0.220380 25.07 52.81 27.74 | L1 FLO 20.0
0.220380 36.46 62.81 26.35 | L1 FLO 20.0
0.357000 21.52 48.80 27.28 | L1 FLO 20.0
0.357000 35.76 58.80 23.04 | L1 FLO 20.0
0.395250 23.24 47.95 2471 | L1 FLO 20.0
0.395250 35.84 57.95 22.11 | L1 FLO 20.0
0.406770 32.25 47.71 1546 | L1 FLO 20.0
0.406770 37.07 57.71 20.64 | L1 FLO 20.0
0.528000 17.57 46.00 28.43 | L1 FLO 20.0
0.528000 30.90 56.00 2510 | L1 FLO 20.0
0.658500 23.80 46.00 22.20 | L1 FLO 20.0

B2 of B5



CO07-HY
0.658500 36.99 S 56.00 19.01 | L1 FLO 20.0
0.678750 --- 23.96 46.00 22.04 | L1 FLO 20.0
0.678750 37.45 --- 56.00 18.55 | L1 FLO 20.0
0.748050 --- 25.99 46.00 20.01 | L1 FLO 20.0
0.748050 34.93 --- 56.00 21.07 | L1 FLO 20.0
1.092750 --- 18.46 46.00 2754 | L1 FLO 20.0
1.092750 36.17 --- 56.00 19.83 | L1 FLO 20.0
1.173030 --- 18.53 46.00 2747 | L1 FLO 20.0
1.173030 36.54 --- 56.00 19.46 | L1 FLO 20.0
1.232430 --- 22.36 46.00 23.64 | L1 FLO 20.0
1.232430 36.57 --- 56.00 1943 | L1 FLO 20.0
1.320000 --- 22.54 46.00 2346 | L1 FLO 20.0
1.320000 31.31 --- 56.00 24.69 | L1 FLO 20.0
12.952500 --- 26.95 50.00 23.05 | L1 FLO 20.5
12.952500 31.90 --- 60.00 28.10 | L1 FLO 20.5

Report No.

FR4D1914E
2025/3/28
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EUT Information
Report NO :
Test Mode :
Test Voltage :
Phase :

100

Level in dBuV
n
(]

Report No. FR4D1914E
2025/3/28

4D1914
Mode 1
120Vac/60Hz
Neutral

Full Spectrum

60_\ CISPR2Z2-QP LimitatMain Ports
|

30+
1. ¢

20-

104

0 t t t —+—— t t t t —+—— t t i
150k 300 400500 800 1M 2M 3M 4M5M6 8 10M 20M  30M

Final Result

Frequency inHz

Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuV) (dBuV) (dB) (dB)
0.156300 20.48 55.66 35.18 | N FLO 20.0
0.156300 37.07 65.66 28.59 | N FLO 20.0
0.172500 20.33 54.84 3451 | N FLO 20.0
0.172500 36.60 64.84 28.24 | N FLO 20.0
0.186000 23.23 54.21 30.98 | N FLO 20.0
0.186000 37.29 64.21 26.92 | N FLO 20.0
0.224250 23.62 52.66 29.04 | N FLO 20.0
0.224250 35.79 62.66 26.87 | N FLO 20.0
0.357810 20.31 48.78 28.47 | N FLO 20.0
0.357810 35.34 58.78 23.44 | N FLO 20.0
0.392640 19.10 48.01 2891 | N FLO 20.0
0.392640 36.32 58.01 21.69 | N FLO 20.0
0.411540 26.10 47.62 2152 | N FLO 20.0
0.411540 38.00 57.62 19.62 | N FLO 20.0
0.521610 17.61 46.00 28.39 | N FLO 20.0
0.521610 33.38 56.00 22.62 | N FLO 20.0
0.653460 19.14 46.00 26.86 | N FLO 20.0
0.653460 38.00 56.00 18.00 | N FLO 20.0
0.681000 22.36 46.00 23.64 | N FLO 20.0
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0.681000 39.29 S 56.00 16.71 | N FLO 20.0
0.728250 --- 16.50 46.00 29.50 | N FLO 20.0
0.728250 35.25 --- 56.00 20.75 | N FLO 20.0
1.092570 --- 20.07 46.00 2593 | N FLO 20.0
1.092570 35.97 --- 56.00 20.03 | N FLO 20.0
1.175100 --- 18.68 46.00 2732 | N FLO 20.0
1.175100 37.55 --- 56.00 1845 | N FLO 20.0
1.228290 --- 21.56 46.00 2444 | N FLO 20.0
1.228290 36.70 --- 56.00 19.30 | N FLO 20.0
1.308750 --- 18.93 46.00 27.07 | N FLO 20.0
1.308750 35.55 --- 56.00 2045 | N FLO 20.0
12.860070 --- 25.00 50.00 25.00 | N FLO 20.5
12.860070 30.14 --- 60.00 29.86 | N FLO 20.5
21.449670 --- 19.21 50.00 30.79 | N FLO 20.8
21.449670 23.00 --- 60.00 37.00 | N FLO 20.8

Report No.

FR4D1914E
2025/3/28
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Appendix C. Radiated Spurious Emission Test Data

Temperature : 21.7~22.5°C
Test Engineer : Leo Li, Karl Hou and Lucifer Jiang
Relative Humidity : 51~57%
Note symbol
-L Low channel location
-R High channel location
TEL : 886-3-327-0868 Page Number : C1-1 of 360

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4D1914E

<For B1~3>
C1-1. Radiated Spurious Emission Test Modes
Band Data
Mode Band Antenna Modulation Channel | Frequency RU Remark
(GHz) Rate
Mode 1 | U-NII-1 = 5.15-5.25 1 802.11a 36 5180 6Mbps - -
Mode 2 | U-NII-1 | 5.15-5.25 1 802.11a 44 5220 6Mbps - -
Mode 3 | U-NII-1 | 5.15-5.25 1 802.11a 48 5240 6Mbps - -
Mode 4 | U-NII-1 @ 5.15-5.25 1 802.11n HT20 36 5180 MCSO - -
Mode 5 | U-NII-1 @ 5.15-5.25 1 802.11n HT20 44 5220 MCSO0 - -
Mode 6 | U-NII-1 = 5.15-5.25 1 802.11n HT20 48 5240 MCSO0 - -
Mode 7 | U-NII-1 | 5.15-5.25 1 802.11n HT40 38 5190 MCSO0 - -
Mode 8 | U-NII-1 = 5.15-5.25 1 802.11n HT40 46 5230 MCSO - -
Mode 9 | U-NII-1 @ 5.15-5.25 1 802.11ac VHT80 42 5210 MCSO0 - -
Mode 10 U-NII-1 | 5.15-5.25 1 802.11ax HE20 36 5180 MCSO0 Full RU -
Mode 11 = U-NII-1 | 5.15-5.25 1 802.11ax HE20 36 5180 MCSO0 @ Partial RU 26/0 -
TEL : 886-3-327-0868 Page Number : C1-2 of 360

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4D1914E

Band Data
Band Antenna Modulation Channel @ Frequency RU Remark
Mode (GHz) Rate
Mode 802.11ax
U-NII-1 | 5.15-5.25 1 36 5180 MCSO0 @ Partial RU 52/37 -
12 HE20
Mode 802.11ax Partial RU
U-NII-1 | 5.15-5.25 1 36 5180 MCSO0 -
13 HE20 106/53
Mode 802.11ax
U-NII-1 | 5.15-5.25 1 44 5220 MCSO0 Full RU -
14 HE20
Mode 802.11ax
U-NII-1 | 5.15-5.25 1 48 5240 MCSO0 Full RU -
15 HE20
Mode 802.11ax
U-NII-1 | 5.15-5.25 1 38 5190 MCSO0 Full RU -
16 HE40
Mode 802.11ax
U-NII-1 | 5.15-5.25 1 46 5230 MCSO0 Full RU -
17 HE40
Mode 802.11ax
U-NII-1 | 5.15-5.25 1 42 5210 MCSO0 Full RU -
18 HE80
Mode
U-NII-2A | 5.25-5.35 1 802.11a 52 5260 6Mbps - -
19
Mode
U-NII-2A | 5.25-5.35 1 802.11a 60 5300 6Mbps - -
20
Mode
U-NII-2A | 5.25-5.35 1 802.11a 64 5320 6Mbps - -
21
Mode
U-NII-2A | 5.25-5.35 1 802.11n HT20 52 5260 MCSO0 - -
22
TEL : 886-3-327-0868 Page Number : C1-3 of 360

FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR4D1914E

Band Data
Mode Band Antenna Modulation Channel @ Frequency RU Remark
(GHz) Rate
Mode
U-NII-2A | 5.25-5.35 1 802.11n HT20 60 5300 MCSO0 - -
23
Mode
U-NII-2A | 5.25-5.35 1 802.11n HT20 64 5320 MCSO0 - -
24
Mode
U-NII-2A | 5.25-5.35 1 802.11n HT40 54 5270 MCSO0 - -
25
Mode
U-NII-2A | 5.25-5.35 1 802.11n HT40 62 5310 MCSO0 - -
26
Mode 802.11ac
U-NII-2A | 5.25-5.35 1 58 5290 MCSO0 - -
27 VHT80
Mode
U-NII-2A | 5.25-5.35 1 802.11ax HE20 52 5260 MCSO Full RU -
28
Mode
U-NII-2A | 5.25-5.35 1 802.11ax HE20 60 5300 MCSO Full RU -
29
Mode
U-NII-2A | 5.25-5.35 1 802.11ax HE20 64 5320 MCSO Full RU -
30
Mode
U-NII-2A | 5.25-5.35 1 802.11ax HE20 64 5320 MCSO  Partial RU 26/8 -
31
Mode
U-NII-2A | 5.25-5.35 1 802.11ax HE20 64 5320 MCSO0 @ Partial RU 52/40 -
32
Mode Partial RU
U-NII-2A | 5.25-5.35 1 802.11ax HE20 64 5320 MCSO -
33 106/54
TEL : 886-3-327-0868 Page Number : C1-4 of 360
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FCC RADIO TEST REPORT

Report No. : FR4D1914E

Band Data
Mode Band Antenna Modulation Channel = Frequency RU Remark

(GHz) Rate
Mode 34 | U-NII-2A 5.25-5.35 1 802.11ax HE40 54 5270 MCSO @ FullRU -
Mode 35 | U-NII-2A 5.25-5.35 1 802.11ax HE40 62 5310 MCSO @ FullRU -
Mode 36 | U-NII-2A 5.25-5.35 1 802.11ax HE80 58 5290 MCSO @ FullRU -
Mode 37 | U-NII-2C | 5.47-5.725 1 802.11a 100 5500 6Mbps - -
Mode 38 | U-NII-2C | 5.47-5.725 1 802.11a 116 5580 6Mbps - -
Mode 39 = U-NII-2C | 5.47-5.725 1 802.11a 140 5700 6Mbps - -
Mode 40 = U-NII-2C | 5.47-5.725 1 802.11a 144 5720 6Mbps - -
Mode 41 = U-NII-2C | 5.47-5.725 1 802.11n HT20 100 5500 MCSO0 - -
Mode 42 = U-NII-2C | 5.47-5.725 1 802.11n HT20 116 5580 MCSO0 - -
Mode 43 = U-NII-2C | 5.47-5.725 1 802.11n HT20 140 5700 MCSO0 - -
Mode 44 = U-NII-2C | 5.47-5.725 1 802.11n HT20 144 5720 MCSO0 - -

TEL : 886-3-327-0868 Page Number : C1-5 of 360
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Report No. : FR4D1914E

Band Data
Mode Band Antenna Modulation Channel @ Frequency RU Remark
(GHz) Rate
Mode
U-NII-2C | 5.47-5.725 1 802.11n HT40 102 5510 MCSO0 - -
45
Mode
U-NII-2C | 5.47-5.725 1 802.11n HT40 110 5550 MCSO0 - -
46
Mode
U-NII-2C | 5.47-5.725 1 802.11n HT40 134 5670 MCSO0 - -
47
Mode
U-NII-2C | 5.47-5.725 1 802.11n HT40 142 5710 MCSO0 - -
48
Mode 802.11ac
U-NII-2C | 5.47-5.725 1 106 5530 MCSO0 - -
49 VHT80
Mode 802.11ac
U-NII-2C | 5.47-5.725 1 122 5610 MCSO - -
50 VHT80
Mode 802.11ac
U-NII-2C | 5.47-5.725 1 138 5690 MCSO - -
51 VHT80
Mode
U-NII-2C | 5.47-5.725 1 802.11ax HE20 100 5500 MCSO Full RU -
52
Mode
U-NII-2C | 5.47-5.725 1 802.11ax HE20 100 5500 MCSO0 | Partial RU 26/0 -
53
Mode Partial RU
U-NII-2C | 5.47-5.725 1 802.11ax HE20 100 5500 MCSO -
54 52/37
Mode Partial RU
U-NII-2C | 5.47-5.725 1 802.11ax HE20 100 5500 MCSO -
55 106/53
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Report No. : FR4D1914E

Band Data
Mode Band Antenna Modulation Channel @ Frequency RU Remark
(GHz) Rate
Mode 802.11ax
U-NII-2C | 5.47-5.725 1 116 5580 MCSO0 Full RU -
56 HE20
Mode 802.11ax
U-NII-2C | 5.47-5.725 1 140 5700 MCSO0 Full RU -
57 HE20
Mode 802.11ax
U-NII-2C | 5.47-5.725 1 140 5700 MCSO0 | Partial RU 26/8 -
58 HE20
Mode 802.11ax
U-NII-2C | 5.47-5.725 1 140 5700 MCSO0 | Partial RU 52/40 -
59 HE20
Mode 802.11ax Partial RU
U-NII-2C | 5.47-5.725 1 140 5700 MCSO0 -
60 HE20 106/54
Mode 802.11ax
U-NII-2C | 5.47-5.725 1 144 5720 MCSO0 Full RU -
61 HE20
Mode 802.11ax
U-NII-2C | 5.47-5.725 1 102 5510 MCSO0 Full RU -
62 HE40
Mode 802.11ax
U-NII-2C | 5.47-5.725 1 110 5550 MCSO0 Full RU -
63 HE40
Mode 802.11ax
U-NII-2C | 5.47-5.725 1 134 5670 MCSO0 Full RU -
64 HE40
Mode 802.11ax
U-NII-2C | 5.47-5.725 1 142 5710 MCSO0 Full RU -
65 HE40
Mode 802.11ax
U-NII-2C | 5.47-5.725 1 106 5530 MCSO0 Full RU -
66 HE80
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FCC RADIO TEST REPORT

Report No. : FR4D1914E

Band Data
Mode Band Antenna Modulation Channel = Frequency RU Remark
(GHz) Rate
Mode 67 | U-NII-2C | 5.47-5.725 1 802.11ax HE80 122 5610 MCSO @ FullRU -
Mode 68 | U-NII-2C | 5.47-5.725 1 802.11ax HE80 138 5690 MCSO @ FullRU -
Mode 69 | U-NII-2C | 5.47-5.725 1 802.11ax HE20 136 5680 MCSO @ FullRU -
Mode 70 | U-NII-2C | 5.47-5.725 1 802.11a 100 5500 6Mbps - LF
Mode 71 | U-NII-2C | 5.47-5.725 1 802.11a 100 5500 6Mbps - SHF
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FCC RADIO TEST REPORT

Report No. : FR4D1914E

C1-2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result  RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11a 36 5149.94 50.72 54.00 -3.28 \% Avg. Pass - Band Edge

1
802.11a 36 = 15540.00 45.44 54.00 -8.56 H Avg. Pass - Harmonic
802.11a 44 5146.74 43.32 54.00 -10.68 \Y Avg. Pass - Band Edge

2
802.11a 44 | 15660.00 46.23 54.00 -71.77 H Avg. Pass - Harmonic
802.11a 48 5149.04 42.99 54.00 -11.01 \Y Avg. Pass - Band Edge

3
802.11a 48 | 15720.00 46.67 54.00 -7.33 \% Avg. Pass - Harmonic
802.11n HT20 | 36 5149.76 51.88 54.00 -2.12 \Y Avg. Pass - Band Edge

4
802.11n HT20 = 36 = 15540.00 44.81 54.00 -9.19 H Avg. Pass - Harmonic
802.11n HT20 @ 44 5055.44 43.03 54.00 -10.97 H Avg. Pass - Band Edge

5
802.11n HT20 @ 44  15660.00 45.34 54.00 -8.66 \Y Avg. Pass - Harmonic
6 802.11n HT20 | 48 5016.56 43.03 54.00 -10.97 \Y Avg. Pass - Band Edge
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Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
6 802.11n HT20 | 48 | 15720.00 46.23 54.00 -7.77 \% Avg. Pass - Harmonic
Band
802.11n HT40 @ 38 = 5149.91 50.64 54.00 -3.36 \Y, Avg. Pass -
Edge
7
802.11n HT40 | 38 | 15570.00 45.99 54.00 -8.01 H Avg. Pass - Harmonic
Band
802.11n HT40 46 @ 5148.81 43.19 54.00 -10.81 \Y, Avg. Pass -
Edge
8
802.11n HT40 | 46 @ 15690.00 45.83 54.00 -8.17 \% Avg. Pass - Harmonic
802.11ac Band
42 | 5149.94 52.40 54.00 -1.60 \Y, Avg. Pass -
VHT80 Edge
9
802.11ac
42 | 15630.00 45.86 54.00 -8.14 \% Avg. Pass - Harmonic
VHTS80
802.11ax Band
36 | 5149.94 50.95 54.00 -3.05 \Y, Avg. Pass Full RU
HE20 Edge
10
802.11ax
36 | 15540.00 45.50 54.00 -8.50 \% Avg. Pass Full RU Harmonic
HE20
802.11ax Partial RU Band
11 36 | 5138.06 51.67 54.00 -2.33 \Y, Avg. Pass
HE20 26/0 Edge
802.11ax Partial RU Band
12 36 | 5144.72 49.90 54.00 -4.10 \Y, Avg. Pass
HE20 52/37 Edge
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Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11ax Partial RU Band
13 36 | 5014.22 42.48 54.00 -11.52 \Y Avg. Pass
HE20 106/53 Edge
802.11ax Band
44 | 5073.04 43.31 54.00 -10.69 \Y Avg. Pass Full RU
HE20 Edge
14
802.11ax
44 | 15660.00 45.17 54.00 -8.83 Y Avg. Pass Full RU Harmonic
HE20
802.11ax Band
48 = 5031.20 43.19 54.00 -10.81 \Y Avg. Pass Full RU
HE20 Edge
15
802.11ax
48 | 15720.00 45.86 54.00 -8.14 H Avg. Pass Full RU Harmonic
HE20
802.11ax Band
38 | 5149.53 51.26 54.00 -2.74 \Y Avg. Pass Full RU
HE40 Edge
16
802.11ax
38 | 15570.00 44.80 54.00 -9.20 H Avg. Pass Full RU Harmonic
HE40
802.11ax Band
46 = 5149.96 43.33 54.00 -10.67 \Y Avg. Pass Full RU
HE40 Edge
17
802.11ax
46 | 15690.00 45.42 54.00 -8.58 H Avg. Pass Full RU Harmonic
HE40
802.11ax Band
42 | 5148.89 51.55 54.00 -2.45 \Y Avg. Pass Full RU
HE80 Edge
18
802.11ax
42 | 15630.00 45.20 54.00 -8.80 \% Avg. Pass Full RU Harmonic
HEB80
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Report No. : FR4D1914E

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result  RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11a 52 5005.46 42.98 54.00 -11.02 \% Avg. Pass - Band Edge
19
802.11a 52 | 15780.00 45.11 54.00 -8.89 H Avg. Pass - Harmonic
802.11a 60 5350.24 48.19 54.00 -5.81 H Avg. Pass - Band Edge
20
802.11a 60 = 15900.00 45.16 54.00 -8.84 \% Avg. Pass - Harmonic
802.11a 64 5350.10 47.82 54.00 -6.18 \Y Avg. Pass - Band Edge
21
802.11a 64 | 15960.00 45.35 54.00 -8.65 \% Avg. Pass - Harmonic
802.11n HT20 | 52 5034.58 43.19 54.00 -10.81 \Y Avg. Pass - Band Edge
22
802.11n HT20 = 52  15780.00 45.49 54.00 -8.51 \Y Avg. Pass - Harmonic
802.11n HT20 & 60 5350.40 48.52 54.00 -5.48 \Y Avg. Pass - Band Edge
23
802.11n HT20 = 60 = 15900.00 46.21 54.00 -7.79 \Y Avg. Pass - Harmonic
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Report No. : FR4D1914E

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11n HT20 64 | 5350.38 50.81 54.00 -3.19 \% Avg. Pass - Band Edge
24
802.11n HT20 64 | 15960.00 44,98 54.00 -9.02 H Avg. Pass - Harmonic
802.11n HT40 54 = 5350.56 46.58 54.00 -7.42 Y Avg. Pass - Band Edge
25
802.11n HT40 54 | 15810.00 45.77 54.00 -8.23 H Avg. Pass - Harmonic
802.11n HT40 62  5350.05 50.44 54.00 -3.56 Y Avg. Pass - Band Edge
26
802.11n HT40 62  15930.00 45.46 54.00 -8.54 \Y, Avg. Pass - Harmonic
802.11ac VHT80 | 58 | 5350.86 50.53 54.00 -3.47 \Y, Avg. Pass - Band Edge
27
802.11ac VHT80 | 58 | 15870.00 43.54 54.00 -10.46 \Y, Avg. Pass - Harmonic
802.11ax HE20 | 52 = 5008.84 43.12 54.00 -10.88 \Y, Avg. Pass | FullRU Band Edge
28
802.11ax HE20 | 52 | 15780.00 44.42 54.00 -9.58 Y, Avg. Pass | FullRU | Harmonic
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Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11ax Band
60  5350.24 50.79 54.00 -3.21 \Y Avg. Pass Full RU
HE20 Edge
29
802.11ax
60 | 15900.00 44.20 54.00 -9.80 \% Avg. Pass Full RU Harmonic
HE20
802.11ax Band
64 = 5350.80 50.47 54.00 -3.53 Y Avg. Pass Full RU
HE20 Edge
30
802.11ax
64 | 15960.00 43.96 54.00 -10.04 H Avg. Pass Full RU Harmonic
HE20
802.11ax Partial RU Band
31 64 = 5361.72 49.87 54.00 -4.13 H Avg. Pass
HE20 26/8 Edge
802.11ax Partial RU Band
32 64 = 5356.26 51.51 54.00 -2.49 \Y, Avg. Pass
HE20 52/40 Edge
802.11ax Partial RU Band
33 64 = 5350.10 49.09 54.00 -4.91 \Y, Avg. Pass
HE20 106/54 Edge
802.11ax Band
54 ' 5350.18 46.71 54.00 -7.29 \Y, Avg. Pass Full RU
HE40 Edge
34
802.11ax
54 | 15810.00 44.31 54.00 -9.69 \% Avg. Pass Full RU Harmonic
HE40
802.11ax Band
62  5350.20 49.59 54.00 -4.41 H Avg. Pass Full RU
HE40 Edge
35
802.11ax
62 | 15930.00 44.36 54.00 -9.64 H Avg. Pass Full RU Harmonic
HE40
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11ax HE80O | 58 5350.18 51.03 54.00 -2.97 \% Avg. Pass | FullRU | Band Edge
36
802.11ax HE80 | 58 | 15870.00 44.19 54.00 -9.81 \% Avg. Pass | FullRU | Harmonic
802.11a 100 | 5469.85 66.68 68.20 -1.52 H Peak | Pass - Band Edge
37
802.11a 100 | 16500.00 54.70 68.20 -13.50 H Peak | Pass - Harmonic
802.11a 116 = 5459.48 40.98 54.00 -13.02 H Avg. Pass - Band Edge
38
802.11a 116 @ 16740.00 54.71 68.20 -13.49 H Peak | Pass - Harmonic
802.11a 140 | 5725.74 66.11 68.20 -2.09 \Y, Peak | Pass - Band Edge
39
802.11a 140 | 11400.00 41.29 54.00 -12.71 \Y, Avg. Pass - Harmonic
802.11a 144 | 5449.84 40.89 54.00 -13.11 \Y, Avg. Pass - Band Edge
40
802.11a 144 | 11440.00 41.32 54.00 -12.68 H Avg. Pass - Harmonic
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11n HT20 100 | 5465.05 63.61 68.20 -4.59 \% Peak Pass - Band Edge
41
802.11n HT20 = 100 | 16500.00 54.90 68.20 -13.30 \Y Peak Pass - Harmonic
802.11n HT20 @ 116  5459.94 41.35 54.00 -12.65 Y Avg. Pass - Band Edge
42
802.11n HT20 | 116 | 11160.00 40.46 54.00 -13.54 \% Avg. Pass - Harmonic
802.11n HT20 = 140 | 5729.32 66.44 68.20 -1.76 \Y Peak Pass - Band Edge
43
802.11n HT20 = 140 & 11400.00 41.73 54.00 -12.27 \Y, Avg. Pass - Harmonic
802.11n HT20 @ 144 | 5456.86 40.91 54.00 -13.09 H Avg. Pass - Band Edge
44
802.11n HT20 = 144 @ 11440.00 41.67 54.00 -12.33 H Avg. Pass - Harmonic
802.11n HT40 = 102 | 5469.20 66.48 68.20 -1.72 \Y, Peak @ Pass - Band Edge
45
802.11n HT40 @ 102 | 16530.00 55.28 68.20 -12.92 Y, Peak @ Pass - Harmonic
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11n HT40 110 = 5459.80 41.18 54.00 -12.82 H Avg. Pass - Band Edge
46
802.11n HT40 110 | 11100.00 41.07 54.00 -12.93 \% Avg. Pass - Harmonic
802.11n HT40 134 | 5727.00 61.20 68.20 -7.00 \Y Peak | Pass - Band Edge
47
802.11n HT40 134 | 11340.00 41.74 54.00 -12.26 \Y Avg. Pass - Harmonic
802.11n HT40 142 | 5442.82 40.67 54.00 -13.33 H Avg. Pass - Band Edge
48
802.11n HT40 142 | 17130.00 56.30 68.20 -11.90 H Peak | Pass - Harmonic
802.11ac VHT80 | 106 | 5459.08 51.55 54.00 -2.45 \Y, Avg. Pass - Band Edge
49
802.11ac VHT80 | 106 @ 11060.00 41.21 54.00 -12.79 \Y, Avg. Pass - Harmonic
802.11ac VHT80 | 122 | 5459.72 44.56 54.00 -9.44 \Y, Avg. Pass - Band Edge
50
802.11ac VHT80 | 122 = 11220.00 41.38 54.00 -12.62 Y, Avg. Pass - Harmonic
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Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11ac Band
138 | 5459.59 41.19 54.00 -12.81 H Avg. Pass -
VHT80 Edge
51
802.11ac
138 | 11380.00 41.72 54.00 -12.28 H Avg. Pass - Harmonic
VHTS80
802.11ax Band
100 | 5465.95 63.46 68.20 -4.74 \% Peak | Pass Full RU
HE20 Edge
52
802.11ax
100 | 16500.00 55.18 68.20 -13.02 \% Peak @ Pass Full RU Harmonic
HE20
802.11ax Partial RU Band
53 100 | 5456.05 48.49 54.00 -5.51 \% Avg. Pass
HE20 26/0 Edge
802.11ax Partial RU Band
54 100 | 5465.20 63.87 68.20 -4.33 \ Peak | Pass
HE20 52/37 Edge
802.11ax Partial RU Band
55 100 | 5467.30 66.44 68.20 -1.76 \ Peak | Pass
HE20 106/53 Edge
802.11ax Band
116 = 5447.29 41.32 54.00 -12.68 \% Avg. Pass Full RU
HE20 Edge
56
802.11ax
116 | 11160.00 41.01 54.00 -12.99 \% Avg. Pass Full RU Harmonic
HE20
802.11ax Band
140 | 5725.74 65.33 68.20 -2.87 \% Peak | Pass Full RU
HE20 Edge
57
802.11ax
140 | 11400.00 41.71 54.00 -12.29 \% Avg. Pass Full RU Harmonic
HE20
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Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11ax Partial RU Band
58 140 5735.04 65.53 68.20 -2.67 \% Peak = Pass
HE20 26/8 Edge
802.11ax Partial RU Band
59 140 5727.11 63.64 68.20 -4.56 \% Peak = Pass
HE20 52/40 Edge
802.11ax Partial RU Band
60 140 5725.68 64.91 68.20 -3.29 \% Peak = Pass
HE20 106/54 Edge
802.11ax Band
144  5451.01 41.19 54.00 -12.81 \% Avg. Pass Full RU
HE20 Edge
61
802.11ax
144 | 11440.00 40.84 54.00 -13.16 \% Avg. Pass Full RU Harmonic
HE20
802.11ax Band
102 5469.84 66.47 68.20 -1.73 \% Peak = Pass Full RU
HE40 Edge
62
802.11ax
102 16530.00 55.08 68.20 -13.12 Vv Peak @ Pass Full RU Harmonic
HE40
802.11ax Band
110 | 5460.00 42.60 54.00 -11.40 \% Avg. Pass Full RU
HE40 Edge
63
802.11ax
110 11100.00 40.96 54.00 -13.04 H Avg. Pass Full RU Harmonic
HE40
802.11ax Band
134 5725.01 62.59 68.20 -5.61 \% Peak = Pass Full RU
HE40 Edge
64
802.11ax
134 = 11340.00 41.40 54.00 -12.60 \% Avg. Pass Full RU Harmonic
HE40
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11ax HE40 & 142  5458.81 40.95 54.00 -13.05 H Avg. Pass | FullRU | Band Edge
65
802.11ax HE40 | 142 @ 11420.00 41.64 54.00 -12.36 \% Avg. Pass | FullRU | Harmonic
802.11ax HE80 & 106 = 5459.62 51.24 54.00 -2.76 \Y, Avg. Pass @ FullRU | Band Edge
66
802.11ax HE80 | 106 | 11060.00 41.10 54.00 -12.90 \Y, Avg. Pass | FullRU  Harmonic
802.11ax HE80 122 = 5459.46 45.08 54.00 -8.92 \Y, Avg. Pass @ FullRU | Band Edge
67
802.11ax HE80 = 122  11220.00 41.35 54.00 -12.65 \Y, Avg. Pass  FullRU | Harmonic
802.11ax HE80 138 @ 5866.60 55.83 68.20 -12.37 V | Peak Pass | FullRU | Band Edge
68
802.11ax HE80 = 138 @ 11380.00 41.78 54.00 -12.22 \Y, Avg. Pass  FullRU | Harmonic
69 802.11ax HE20 136 @ 5725.05 61.31 68.20 -6.89 V | Peak Pass | FullRU | Band Edge
70 802.11a 100 33.88 33.86 40.00 -6.14 V | Peak Pass - LF
71 802.11a 100 39381.22 38.24 54.00 -15.76 \Y, Avg. Pass - SHF
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Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105, 105,
75 /«‘ 875
00 ; M* [t ) S 6 e S [ [l EARIAN)
528 TR TV e e T % BT e s i
%0 sttt
1 11
Peak
5000 5036, 5072, 5108, 5144, 5180 1000 20, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5149.94 61.74 74.00 -12.26 43.23 32.80 10.5 33.56 3.71 129 189 Peak 1 5168.00 163.72 ------ ------ 99.32 3074 10.59 33.65 372 129 189 Peak
+nLevel (dBuVim) 4o L2vel (dBuVim)
1225 1225
105, 105,
75 . 875
700 /,/ 700
AVG_54
e L.
DU s |
S
50 0 ]
="
1 11
Avg
5000 5036, 5072, 5108, 5144, 5180 1000 20, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN 240620 HORIZONTAL Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RBH:1060.000kHz VBN:.750kHz SWT:Auto + RBH:1060.000kHz VBI:.750kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5149.94 49.31 54.60 -4.69 35.80 32.80 10.5%6 33.56 371 129 189 Average 1 5188.80 96.77 ------ ------ 83.39 32.72 18.59 33.66 3.73 129 189 Average
TEL : 886-3-327-0868
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Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105, 105,
75 f 875
700 . NW‘. [ | SR B I | B U ] EAKIUNI
525 Wi 52 \ i
Fmy A AL e b e B, by A Pl , el AT
w
30 54 prict™
1 11
Peak
5000 5036, 5072, 5108, 5144, 5180 1000 20, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5149.94 62.62 74.60 -11.33 49.11 32.80 10.5 33.56 3.71 380 212 Peak 1 5168.00 165.73 ------ ------ 92.35 3072 10.59 33.66 3.73 300 212 Peak
+nLevel (dBuVim) 4o L2vel (dBuVim)
1225 1225
105, 105,
75 /'_ 875
700 / 700
AVG_54
e L.
IR |
N
50 0 ]
fprrme=—"
1 11
Avg
5000 5036, 5072, 5108, 5144, 5180 1000 20, 3400 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RBH:1060.000kHz VBN:.750kHz SWT:Auto + RBH:1060.000kHz VBI:.750kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5149.94 5072 54.80 -3.28 37.21 32.80 10.5%6 33.56 371 360 212 Average 1 5188.80 98.75 ------ ------ 85.35 32.74 18.59 33.65 3.72 36@ 212 Average
TEL : 886-3-327-0868

FAX:

886-3-327-0855

Page Number : C1-22 of 360




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4D1914E

Pol. Horizontal Vertical
1 4ﬂLe\veI«iBu\nln) 1 HLW&I{HBIIVJIH)
1225 1225
875 815
EAK(UI]@I HK(UIM
700 L L1 | ] 700 LA L1 | ]
ot i
350 350
Peak
115 115
Avg
7000 9200, 11400, 13600 15800. 18000 1000 9200. 400. 13600 15800 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI) 3m DRHI3-E_LE2CASAIGEN 240620 HORIZONTAL Condition: PEAK(UNTI) 3m DRHI3-E_LE2CBSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 16360.08 50.30 68.20 -17.99 34.65 37.57 14.86 39.81 2.3 - -- Peak 1 le30.0@ 49.89 68.20 -18.40 34.15 37.57 14.86 39.81 2.3 - - Peak
2 15548.08 55.22 74.00 -18.78 38.66 48.85 18.33 45.15 2.53 - -- Peak 1 15540.08 55.15 74.0@ -18.85 38.57 48.87 18.32 45.14 2.53 - -- Peak
3 1554008 45.44 54.08 -8.56 28.92 48.82 18.34 45.17 2.5 - -- Average 3 15%40.08 45.37 54.08 -8.63 28.85 48.82 18.34 45.17 2.5 - -- Average
TEL : 886-3-327-0868 Page Number : C1-23 of 360

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Horizontal Vertical
! HLeveI(mle] ! MLWWWVM
1225 1225
LIk 85
Tl 0
10.6G AV6_54 VG 54
525 = 525 =
~18G i Sw——— I —
350 350
Avg
115 175
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040 16520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHI3-HY Site + GACHI-HY
Condition: AVG 54 3n DRHIG-E LEQCOSALGEN 240620 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCASAISEN 240628 VERTICAL
TEL : 886-3-327-0868 Page Number : C1-24 of 360

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT

Report No. : FR4D1914E

Site + B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Site + B3CHZ3-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Pol. Horizontal Fundamental

3 oLevel (dBuVim) o Level [dBuvim)
125 125

875 875

700 T o S e N | BN EAK(UNI!
52! 1 o 52! Y i b

PRSP IE N R TRToAL N FETE YT SRor st e g W) P T L P i s
byt o
350 350 ot
17! 17!
Peak
5000 5044, 5088, 532 5176 1000 200 300, 4600, 580 7000
Frequency (MHz) Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Pz dBuV/m dBuV/m  dB dBWV dB/m 0B B B o dg
1 5989.54 52.85 74.0@ -21.15 39.25 32.80 10.52 33.41 3.69 184 186 Peak 1 5228.00 106.78 ------ ------ 93.46 3070 10.63 33.75 374 184 186 Peak
+nLevel (dBuVim) 4o L2vel (dBuVim)
1225 1225
105, 105,
75 875
700 700
AVG_54
e L.
1 E—
% ) S
Hﬂ_ﬂ_,,..,,.,,,,_,_/'"_
1 11
Avg
5000 5044, 5088, 5132 5176, 1000 200, 3400 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN 240620 HORIZONTAL Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RBH:1060.000kHz VBN:.750kHz SWT:Auto + RBH:1060.000kHz VBI:.750kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 514014 43.13 54.60 -10.87 29.68 32.80 10.5%6 33.54 371 184 186 Average 1 5228.00 99.7 ------ ------ 85.75 32.76 18.63 33.75 3.74 184 186 Average
TEL : 886-3-327-0868 Page Number : C1-25 of 360

FAX: 886-3-327-0855




wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Horizontal Fundamental
1 Level (dBuVim)
1225
75
M PEAK_BE 74
700 ¥
52! i 1
Lt b L AV W PRV S B T
36
1
Peak Blank
5220 5268, 5316, 5364, 5412 5460
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 543,97 49.58 74.00 -24.42 36.49 32.69 10.89 34.30 3.31 184 186 Peak
+nLevel (dBuVim)
1225
|
700 \
AVG_BE 54
52!
U W 1
350
1
Avg Blank
5220 5268, 5316, 5364, 5412 5460
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN 240620 HORIZONTAL
+ RBH:1060.000kHz VBN:.750kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg
1 5456.64 40.89 54.60 -13.11 27.77 3273 18.91 34.33 381 184 186 Average
TEL : 886-3-327-0868 Page Number : C1-26 of 360

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT

Report No. : FR4D1914E

Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105, 105,
75 875
700 i [ | SR B S | B U I EAK(UNI
52 1 ol 52 R tite
e T T e ek gt Bt ] S
st
e
% T s e
1 11
Peak
5000 5044, 5088, 5132 5176, 1000 20, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5078.54 52.61 74.60 -21.39 39.01 32.80 18.51 33.39 3.68 380 214 Peak 1 5228.00 167.27 ------ ------ 93.95 3070 10.63 33.75 374 300 214 Peak
+nLevel (dBuVim) 4o L2vel (dBuVim)
1225 1225
105, 105,
75 875
700 / 700
AVG_54
e L.
JR— o ]
50 0 ]
hm_,;—-nw‘w—v—""_
1 11
Avg
5000 5044, 5088, 5132 5176, 1000 20, 3400 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RBH:1060.000kHz VBN:.750kHz SWT:Auto + RBH:1060.000kHz VBI:.750kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 514674 43.32 54.60 -16.68 29.81 32.80 10.56 33.56 3.71 360 214 Average 1522800 99.91 ------ ------ 86.59 32.76 18.63 33.75 3.74 368 214 Average
TEL : 886-3-327-0868 Page Number : C1-27 of 360

FAX:

886-3-327-0855




wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Vertical Fundamental
1 Level (dBuVim)
1225
i
W’W PEAK_BE 74
700
| 1
a: B L T T (R
36
1
Peak Blank
5220 5268, 5316, 5364, 5412 5460
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5358.72 49.31 74.00 -24.69 36.26 32.60 10.77 34.09 3.77 380 214 Peak
+nLevel (dBuVim)
1225
i
700 K
AVG_BE 54
52!
— 1
350
1
Avg Blank
5220 5268, 5316, 5364, 5412 5460
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL
+ RBH:1060.000kHz VBN:.750kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg
1 545424 4p.92 54.60 -13.88 27.82 3272 10.9% 34.33 381 360 214 Average
TEL : 886-3-327-0868 Page Number : C1-28 of 360

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4D1914E

Pol. Horizontal Vertical
JLevedBuvim) qLevedBuvim)
1225 1225
1050 1050
875 85
EAK(UIM &K(UM
700 L L1 ] 700 LA L1 | ]
. i 1«@ . sl @
525 e e 525 i
350 350
Peak
115 115
Avg
000 9200, 1400, 13600. 15800, 18000 000 9200. 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI) 3m DRHI3-E_LE2CASAIGEN 240620 HORIZONTAL Condition: PEAK(UNTI) 3m DRHI3-E_LE2CBSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m  dB B m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 1448.08 49.44 68.20 -18.76 34.89 37.31 14.96 39.15 - -- Peak 1 le4dp.0@ 49.76 68.20 -18.44 34.35 37.36 14.93 .11 2.3 - - Peak
2 15660.08 55.79 74.0@ -18.21 39.34 48.81 18.41 45.30 - -- Peak 1 15660.08 55.62 74.0@ -18.38 39.17 48.81 18.41 45.38 2.53 - -- Peak
3 15660.08 46.23 54.88 -7.77 19.80 48.76 18.41 45.29 - -- Average 3 15660.08 46.86 54.08 -7.94 29.65 48.76 18.41 45.29 2.53 - -- Average
TEL : 886-3-327-0868 Page Number : C1-29 of 360

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Horizontal Vertical
! HLeveI(mle] ! MLWWWVM
1225 1225
LIk 85
Tl 0
10.6G AV6_54 VG 54
525 = 525 =
~18G o AR S B R S R
350 350
Avg
115 175
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040 16520, 18000
Frequency {MHz) Frequency (MHz)
Site ¢ G3CHI3-HY Site + GACHI-HY
Condition: AVG 54 3n DRHIG-E LEQCOSALGEN 240620 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCASAISEN 240628 VERTICAL
TEL : 886-3-327-0868 Page Number : C1-30 of 360

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT

Report No. : FR4D1914E

Pol. Horizontal Fundamental
o Level [dBuVim) 1o Level [dBuVim)
1225 1225
1
875 875
0.0 M

NPk et gt b s AT

%,

1
Peak
5000 5048, 5096, 5144, 5192, 5240
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5100.08 52.60 74.60 -21.40 39.02 32.80 10.53 33.44 3.69 180 185 Peak

00— T 1

700U T T TLL] ] L L EAK[UNI

52! b \‘ s
T St

IEWWWW

1!

1000 2200. 5800, 7000

3400, 4600,
Frequency (MHz)

Site + B3CHZ3-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg

1 5248.00 167.58 ------ ------ 94,21 3070 10.64 33.79 374 180 183 Peak

+nLevel (dBuVim) 4o L2vel (dBuVim)
1225 1225
105, 105,
75 [_ 875
700 / 700

AVG_54
e L.
I E——
o —
350 350
|
175 11
Avg
v
5000 5048, 5096, 5144, 5192, 5240 1000 20, 3400 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN 240620 HORIZONTAL Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RBH:1060.000kHz VBN:.750kHz SWT:Auto + RBH:1060.000kHz VBI:.750kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg
1 5001.68 42.94 54.60 -11.86 20.23 32.80 10.45 33.19 3.65 180 188 Average

PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5248.00 99.73 ------ ----- 86.44 32.76 18.64 33.79 3.74 1@ 185 Average

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1-31 of 360




wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Horizontal Fundamental
1 Level (dBuVim)
1225
o |
PEAK_BE 74
700
A ;
5L s (LT T T O TRV AL WP
36
1
Peak Blank
5240 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5350.44 51.69 74.00 -22.31 33.63 32.60 10.76 34.07 3.77 180 185 Peak
+nLevel (dBuVim)
1225
i
700 \
AVG_BE 54
52!
e VO 1
350
1
Avg Blank
5240 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN 240620 HORIZONTAL
+ RBH:1060.000kHz VBN:.750kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg
1 545257 40.84 54.60 -13.16 27.74 3271 10.9% 34327 3.81 180 188 Average
TEL : 886-3-327-0868 Page Number : C1-32 of 360

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4D1914E

Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105, [ 105,
75 875
700 W‘W L et S 6 o 68 U il EAK[UNI
52, ! Lo 52 N \‘ ol DI |
st o e STy Al P T AN s P e Ll
it
50 0 et
1 11
Peak
5000 5048, 5096, 5144, 5192, 5240 1000 200, 3400 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m 0B dB A8 o de Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5010.32 53.42 74.00 -20.58 39.73 32.80 10.46 33.22 3.65 310 219 Peak 1 5248.00 167.64 ------ ------ 94,36 3070 10.65 33.81 3.74 318 219 Peak
+nLevel (dBuVim) 4o L2vel (dBuVim)
1225 1225
105, 105, 1
75 r 875
700 / 700
AVG_54
e L.
% ) S Sl
MM_,_.—-—w-‘-v—v—""‘_w_
1 11
Avg
5000 5048, 5096, 5144, 5192, 5240 1000 200, 3400 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RBH:1060.000kHz VBN:.750kHz SWT:Auto + RBH:1060.000kHz VBI:.750kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5149.84 42,99 54.60 -11.81 20.48 32.80 10.5%6 33.5%6 3.71 310 219 Average 1 5248.00 161,13 ------ ------ 87.84 32.70 l1e.64 33.79 374 318 219 Average
TEL : 886-3-327-0868 Page Number : C1-33 of 360

FAX: 886-3-327-0855




wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Vertical

Fundamental

4 Level ([dBuVim)

M@ PEAK_BE 74
52, W A

]

- PTRRIRRIIIN W CRy oy e
¥ , AR e glpento Hith o Ol e

%,

Peak K Blank

540 5284, 5416. 5460

5328, 5372,
Frequency (MHz)

Site + B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5416.44 50.15 74.00 -23.85 37.12 32.63 10.84 34.23 379 310 219 Peak

, g Level (dBuVim)

AVG_BE_54
52!

Avg

Blank

540 5284, 5416. 5460

5328, 5372,
Frequency (MHz)

Site + B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL
+ RB:1060.080kHz VBW:2.750kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg
1 545450 40.85 54.60 -13.15 27.74 3272 18.91 34.33 381 310 219 Average

TEL : 886-3-327-0868

Page Number : C1-34 of 360
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4D1914E

Pol. Horizontal Vertical
JLevedBuvim) qLevedBuvim)
1225 1225
1050 1050
875 85
EAK(UI’@I HK(”'M
700 L L1 | ] 700 LA L1 | ]
ey Y
525 — o o 525 R e
30 350
Peak
115 115
Avg
000 9200, 1400, 13600. 15800, 18000 000 9200. 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRHI3-E_LE2CASAIGEN 240620 HORIZONTAL Condition: PEAK(UNTI) 3m DRHI3-E_LE2CBSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 le4gp.e@ 56.37 68.20 -17.83 35.82 37.31 14.96 39.15 2.3 - -- Peak 1 le4gp.0@ 49.65 68.20 -18.55 34.27 37.35 14.97 .17 .13 - - Peak
2 15720.08 55.96 74.00 -18.64 39.18 41.18 18.45 45.38 2.53 - -- Peak 1 15720.08 56.23 74.00 -17.77 39.45 41.18 18.45 45.38 2.53 - -- Peak
3 15720.08 46.40 54.00 -7.60 29.78 41.68 18.44 45.35 2.53 - -- Average 3 15720.08 46.67 54.08 -7.33 20.97 41.88 18.44 45.35 2.53 - -- Average
TEL : 886-3-327-0868 Page Number : C1-35 of 360

FAX: 886-3-327-0855




wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Horizontal Vertical
! HL&\'&I(IIB!IWII]] ! 4ﬂLweI«IBll\lnn]
1225 1225
LIk 85
Tl 0
10.6G AV6_54 VG 54
525 = 525 =
~18G P D AR S AP NV SO SO R
s %0
Avg
115 175
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040 16520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHI3-HY Site + GACHI-HY
Condition: AVG 54 3n DRHIG-E LEQCOSALGEN 240620 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCASAISEN 240628 VERTICAL
TEL : 886-3-327-0868 Page Number : C1-36 of 360

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT

Report No. : FR4D1914E

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105, 105,
75 F 875
700 ; o [ | SR B S | B U |1 EAK(UNI
m—— il al vl - I
% pppese et
1 11
Peak
5000 5036, 5072, 5108, 5144, 5180 1000 20, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5145.26 60.67 74.60 -13.33 47.15 32.80 10.5 33.55 3.71 180 193 Peak 1 5168.00 164,37 ------ ------ 99.95 3075 10.58 33.63 3.72 180 193 Peak
+nLevel (dBuVim) 4o L2vel (dBuVim)
1225 1225
105, 105,
75 [ 875
700 ) 700
AVG_54
e L.
- et
% ) == S
|
1 11
Avg
5000 5036, 5072, 5108, 5144, 5180 1000 20, 3400 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN 240620 HORIZONTAL Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RBH:1060.000kHz VBN:2.820kHz SWT:Auto + RBH:1000.000kHz VBI:.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5149.4p 49.87 54.60 -4.13 36.36 32.80 10.5%6 33.56 3.71 180 193 Average 1 5188.00 97.84 ------ ------ 83.64 32.74 18.59 33.65 3.72 1@ 193 Average
TEL : 886-3-327-0868

FAX:

886-3-327-0855

Page Number : C1-37 of 360




wamonae. FCC RADIO TEST REPORT

Report No. : FR4D1914E

Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105, 105,
75 875
700 L ot S 6 e 8 L [l EAKIUNI
e ET N M 5. [T PR
4 f
N
350 350
1 11
Peak
5000 5036, 5072, 5108, 5144, 5180 1000 20, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m 0B dB A8 o de Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 514418 62.33 74.00 -11.62 43.86 32.80 10.5 33.55 3.71 383 217 Peak 1 5168.00 165.91 ------ ------ 92.51 374 10.59 33.65 372 383 217 Peak
+nLevel (dBuVim) 4o L2vel (dBuVim)
1225 1225
105, 105,
75 I’—_ 875
70 / 70
700 P 70,
AVG_54
e L.
e =]
% ) =S
b=
1 11
Avg
5000 5036, 5072, 5108, 5144, 5180 1000 20, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RBH:1060.000kHz VBN:2.820kHz SWT:Auto + RBH:1000.000kHz VBI:.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5149.76 51.88 54.60 -2.12 38.37 32.80 10.5%6 33.56 3.71 383 217 Average 1 5188.00 98.67 ------ ------ 85.27 32.74 18.59 33.65 3.72 303 217 Average
TEL : 886-3-327-0868

FAX:

886-3-327-0855

Page Number : C1-38 of 360




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4D1914E

Pol. Horizontal Vertical
JLevedBuvim) qLevedBuvim)
1225 1225
1050 1050
875 85
EAK(UI’@I EAK(UIM
700 L L1 | ] 700 LA L1 | ]
o sl Y
30 350
Peak
115 115
Avg
000 9200, 11400, 13600, 15800, 18000 000 9200. 400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI) 3m DRHI3-E_LE2CASAIGEN 240620 HORIZONTAL Condition: PEAK(UNTI) 3m DRHI3-E_LE2CBSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 16360.08 50.49 68.20 -17.71 34.86 37.56 14.88 39.84 2.3 - -- Peak 1 le360.0@ 49.99 68.20 -18.21 34.36 37.56 14.88 9.4 2.3 - - Peak
2 15540.08 54.59 74.00 -19.41 38.89 48.81 18.34 45.18 2.53 - -- Peak 1 15540.08 54.43 74.00 -19.57 37.87 48.85 18.33 45.15 2.53 - -- Peak
3 1554008 44.81 54.08 -9.19 28.29 48.82 18.34 45.17 2.5 - -- Average 3 15540.08 44.65 54.08 -9.35 28.13 48.82 18.34 45.17 2.53 - -- Average
TEL : 886-3-327-0868 Page Number : C1-39 of 360

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Horizontal Vertical
! HLeveI(mle] ! MLWWWVM
1225 1225
LIk 85
Tl 0
10.6G AV6_54 VG 54
525 = 525 =
~18G s ] IS RS Sty e
350 350
Avg
115 175
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040 16520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHI3-HY Site + GACHI-HY
Condition: AVG 54 3n DRHIG-E LEQCOSALGEN 240620 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCASAISEN 240628 VERTICAL
TEL : 886-3-327-0868 Page Number : C1-40 of 360

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT

Report No. : FR4D1914E

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105, 105,
75 875
700 L et S 6 o 68 U L EAK(UNI
52 el TR i ‘11\ il 52 v h e
T P ST 7Y P T YT e e P - e
0 IEWMMW
1 11
Peak
5000 5044, 5088, 5132 5176, 1000 20, 3400 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5143.44 52,50 74.00 -21.50 33.98 32.80 10.5 33.55 371 180 269 Peak 1 5228.00 91.82 ------ ------ 78.50 370 10.61 3.7 373 180 269 Peak
+nLevel (dBuVim) 4o L2vel (dBuVim)
1225 1225
105, 105,
75 875
700 700
// AVG_54
e 1 L.
- e
% ) e T
e
1 11
Avg
5000 5044, 5088, 5132 5176, 1000 20, 3400 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN 240620 HORIZONTAL Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RBH:1060.000kHz VBN:2.820kHz SWT:Auto + RBH:1000.000kHz VBI:.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5855.44 43.03 54.60 -108.97 29.48 32.80 10.49 33.33 .67 180 269 Average 1 5228.00 84.63 ------ ------ 7137 3078 18.62 33.74 373 180 269 Average
TEL : 886-3-327-0868 Page Number : C1-41 of 360

FAX:
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wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Horizontal Fundamental
1 Level (dBuVim)
1225
75
\ PEAK_BE 74
700 M'M
52' b b ol 1! " i J, ! ¥
T S TS BRI
350
1
Peak Blank
5220 5268, 5316, 5364, 5412 5460
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5437.92 50.20 74.00 -23.80 37.12 32.68 10.83 34.28 3.30 180 269 Peak
+nLevel (dBuVim)
1225
75
?!.‘.‘.’_]
i\ AVG_BE 54
52!
| 1
350
1
Avg Blank
5220 5268, 5316, 5364, 5412 5460
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN 240620 HORIZONTAL
+ RBH:1060.000kHz VBN:2.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg
1 5440.08 40.92 54.60 -13.88 27.85 32.68 10.83 34.29 3.88 180 269 Average
TEL : 886-3-327-0868 Page Number : C1-42 of 360

FAX: 886-3-327-0855





